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Summary of Test Result
FCC Rule Description Limit Result Remark
U-NII-1
2.1049 26dB & 99% - Pass U-NII-2A
15.403(i) Bandwidth U-NII-2C
>500kHz Pass U-NII-3
U-NII-1
Maximum Conducted <24dBm Pass U-NII-2A
15.407(a)
Output Power U-NII-2C
<30dBm Pass U-NII-3
U-NII-1
<11dBm/MHz Pass U-NII-2A
15.407(a) Power Spectral Density
U-NII-2C
<30dBm/500kHz Pass U-NII-3
Under limit
o 15.407(b)
15.407(b) Unwanted Emissions Pass 2.11 dB at
15.209(a)
17325 MHz
Under limit
15.207 AC Conducted Emission 15.207(a) Pass 18.44 dB at
0.683 MHz
- Within Operation
15.407(9) Frequency Stability Pass
Band
Automatically Discontinue Discontinue
15.407(c) o o Pass
Transmission Transmission
15.203 & 15.407(a) Antenna Requirement N/A Pass
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1 Test Laboratory
1.1 Test facility

CNAS (accreditation number: L11138)

Hunan Ecloud Testing Technology Co., Ltd. has obtained the accreditation of China National
Accreditation Service for Conformity Assessment (CNAS).

FCC (Designation number: CN1244 , Test Firm Registration Number:
793308)

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform electromagnetic emissions measurements.
ISED(CAB identifier: CN0012, ISED# :24347)

Hunan Ecloud Testing Technology Co., Ltd. has been listed on the Wireless Device Testing
Laboratories list of innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements.

A2LA (Certificate Code: 4895.01)

Hunan Ecloud Testing Technology Co., Ltd. has been listed by American Association for Laboratory

Accreditation to perform electromagnetic emission measurement.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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2 General Description
2.1 Applicant
Condeco Ltd
8th Floor Exchange Tower, 2 Harbour Exchange Square. London. E14 9GE London United
Kingdom
2.2 Manufacturer
Condeco Ltd
8th Floor Exchange Tower, 2 Harbour Exchange Square. London. E14 9GE London United
Kingdom
2.3 General Description Of EUT
Product V3 Desk Screen
Model No. 201850
Additional No. N/A
Difference Description N/A
FCC ID 2ACML-201850
Power Supply DC 5V

Modulation Technology

256QAM,64QAM, 16QAM, QPSK, BPSK for OFDM

Modulation Type

802.11a/n/ac : OFDM

Operating Frequency

U-NI1-1:5150~5250MHz
U-NII-2A:5250~5350MHz
U-NII-2C:5470~5725MHz
U-NI1-3:5725~5850MHz

Max. Output Power

802.11a : 14.80 dBm (0.0302 W)

802.11n HT20 : 13.71 dBm (0.0235 W)
802.11n HT40 : 13.85 dBm (0.0243 W)
802.11ac VHT20 : 12.53 dBm (0.0179 W)
802.11ac VHT40 : 12.88 dBm (0.0194 W)
802.11ac VHT80:12.16 dBm (0.0164 W)

Antenna Type

Ceramic antenna

Antenna Gain (dBi)

5150~5250MHz : 1.25 dBi
5250~5350MHz : 1.67 dBi
5470~5725MHz : 4.30 dBi
5725~5850MHz : 4.56 dBi

HW Version 201850R14
SW Version Vv8.1.0
1/0 Ports Refer to user’'s manual

Cable Supplied

USB cable: Shielded, Undetachable, 2.0m

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
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NOTE:
1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's
manual.

2. For the test results, the EUT had been tested with all conditions. But only the worst case was shown in
test report.

2.4 Modification of EUT

No modifications are made to the EUT during all test items.

2.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the

requirements of the following standards:

+  FCC Part 15 Subpart E §15.407

+  ANSI C63.10-2013

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01

* FCC KDB 662911 D01 Multiple Transmitter Output v02rO1.

Remark:

1. This EUT has also been tested and complied with the requirements of FCC Part 15,
Subpart B, recorded in a separate test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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3 Test Configuration of Equipment Under Test

3.1 Carrier Frequency and Channel

U-NII-1
Channel Frequency Channel Frequency
36 5180 MHz 40 5200 MHz
38 5190 MHz 46 5230 MHz
40 5200 MHz 48 5240 MHz
42 5210 MHz
U-NII-2A
Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
54 5270 MHz 62 5310 MHz
56 5280 MHz 64 5320 MHz
58 5290 MHz
U-NII-2C
Channel Frequency Channel Frequency
100 5500 MHz 112 5560 MHz
102 5510 MHz 116 5580 MHz
104 5520 MHz 132 5660 MHz
106 5530 MHz 134 5670 MHz
108 5540 MHz 136 5680 MHz
110 5550 MHz 140 5700 MHz
U-NII-3
Channel Frequency Channel Frequency
149 5745 MHz 157 5785 MHz
151 5755 MHz 159 5795 MHz
153 5765 MHz 161 5805 MHz
155 5775 MHz 165 5825 MHz
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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3.2 Test Mode
Based on the baseline scan, the worst - case data rates were:
MODULATION DATA RATE
802.11a 6 Mbps
802.11n HT20 MCSO
802.11n HT40 MCSO0
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0

3.2.1 Antenna Port Conducted Measurement

Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHT80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH36 Mode 1: CH36 Mode 1: CH38 Mode 1: CH42
U-NII-1 Mode 2: CH40 Mode 2: CH40 Mode 2: CH46 Mode 2: -
Mode 3: CH48 Mode 3: CH48 Mode 3: - Mode 3: -
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 802.11ac VHT40
Mode 1: CH52 Mode 1: CH52 Mode 1: CH54 Mode 1: CH58
U-NII-2A Mode 2: CH60 Mode 2: CH60 Mode 2: CH62 Mode 2: -
Mode 3: CH64 Mode 3: CH64 Mode 3: - Mode 3: -
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH100 Mode 1: CH100 Mode 1: CH102 Mode 1: CH106
U-NII-2C Mode 2: CH116 Mode 2: CH116 Mode 2: CH110 Mode 2: -
Mode 3: CH140 Mode 3: CH140 Mode 3: CH134 Mode 3: -

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40

Mode 1: CH149 Mode 1: CH149 Mode 1: CH151 Mode 1: CH155

U-NII-3 Mode 2: CH157 Mode 2: CH157 Mode 2: CH159 Mode 2: -

Mode 3: CH165 Mode 3: CH165 Mode 3: -

3.2.2 Radiated Emission Test (Below 1GHz)

Radiated
Test Cases

802.11ac VHT80

Mode 1: CH106

Note : 1. Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, XYZ axis, antenna ports (if EUT with

antenna diversity architecture) and packet type. It was determined that Y orientation

was worst-case orientation; therefore, all final radiated testing was performed with the

EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above

3.2.3 Radiated Bandedge and Radiated Emission Test (Above 1GHz)

Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHT80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH36 Mode 1: CH36 Mode 1: CH38 Mode 1: CH42
U-NII-1 Mode 2: CH40 Mode 2: CH40 Mode 2: CH46 Mode 2: -
Mode 3: CH48 Mode 3: CH48 Mode 3: - Mode 3: -
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 802.11ac VHT40
Mode 1: CH52 Mode 1: CH52 Mode 1: CH54 Mode 1: CH58
U-NII-2A Mode 2: CH60 Mode 2: CH60 Mode 2: CH62 Mode 2: -
Mode 3: CH64 Mode 3: CH64 Mode 3: - Mode 3: -

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH100 Mode 1: CH100 Mode 1: CH102 Mode 1: CH106
U-NII-2C Mode 2: CH116 Mode 2: CH116 Mode 2: CH110 Mode 2: CH122
Mode 3: CH140 Mode 3: CH140 Mode 3: CH134 Mode 3: -
Summary table of Test Cases
Modulation
Test Item 802.11n HT20/ 802.11n HT40/
802.11 a 802.11ac VHTS80
802.11ac VHT20 | 802.11ac VHT40
Mode 1: CH149 Mode 1: CH149 Mode 1: CH155
Mode 1: CH151
U-NII-3 Mode 2: CH157 Mode 2: CH157 Mode 2: -
Mode 2: CH159
Mode 3;: CH165 Mode 3: CH165 Mode 3: -

Note : 1. Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, XYZ axis, antenna ports (if EUT with

antenna diversity architecture) and packet type. It was determined that Y orientation

was worst-case orientation; therefore, all final radiated testing was performed with the

EUT in Y orientation.

2. Following channel(s) was (were) selected for the final test as listed above

3. For frequency above 18GHz, the measured value is much lower than the limit,

therefore, it is not reflected in the report.

3.2.4 Power Line Conducted Emission Test:

AC
Conducted
Emission

Mode 1 :BT Tethering+WLAN Link+NFC+RFID+Charging from Adapter

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com
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3.3 Support Equipment

Item| Equipment |Trade Name Model Name FCC ID Data Cable

Power Cord

1. WLAN AP NETGARE R7800 PY315100319 N/A

unshielded AC
I/P cablel.2 m

2. Notebook Lenovo E470C FCC DoC N/A

shielded cable
DCO/P1.8m
unshielded AC
I/P cablel.2 m

3.4 Test Setup

The EUT is continuously communicating to the WiFi tester during the tests.
EUT was set in the Hidden menu mode to enable WiFi communications.

Setup diagram for Conducted Test

Spectrum Analyzer EUT

Setup diagram for Raidation(9KHz~30MHz) Test

P 3m

I g

EUT

\ Turn Table
T IJ:I_l/ 1.0m

0.8m| i

T

Ground Plane
Receiver

A —

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
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Setup diagram for Raidation(Below 1G) Test

3m

|A
|‘

»
»

EUT

|J\\:|—|/Tum Table

0.8m|

Ant. Tow<

1
5_5

1-4m
\

/

!

Ground Plane

Receiver

N

Setup diagram for Raidation(AbovelG) Test

3m

Ant. Towx
Ll
VI »l

1-4m

EUT& ) I<
Support Units
/Turn Table
L5m AAA
+

C
Spectrum Apalyzer
1
O O 0O

Y

OOOCI
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3.5

Setup diagram for AC Conducted Emission Test

Vertical Ground
/ Reference Plane / Test Receiver

EUT
O O O O
40cm vl 5 o o o
80cm
LISN
[ | o N

N T
\ Horizontal Ground
Reference Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and
attenuator factor between EUT conducted output port and spectrum analyzer. With the offset
compensation, the spectrum analyzer reading level is exactly the EUT RF output level.
Example:
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.
Following shows an offset computation example with cable loss 5 dB and 10dB attenuator.
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=5+10=15 (dB)

For all radiated test items:
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Over Limit (dB r V/m) = Level(dB v V/m) - Limit Level (dB 1 V/m)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
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4 Test Result
4.1 26dB and 99% Occupied Bandwidth Measurement

4.1.1 Limitof 6dB and 99% Bandwidth
There is no limit bandwidth for U-NII-1, U-NII-2-A and U-NII-2-C.
4.1.2 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows ANSI C63.10-2013,12.4 .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the Antenna
port to the spectrum analyzer.

4, 26dB Band width Measurement. Set the spectrum analyzer as 1% of emission BW
Sweep=auto,Detector = Peak, Trace Mode = Max Hold, Manually readjust RBW until the
RBW/EBW ratio is 1% based on EBW as observed on the result of pre-sequence
measurement.

Mark the peak frequency and —26dB (upper and lower) frequency.
Repeat the procedures as list above until all test default channels (low, middle, and high) are
completed.

7. Measure and record the results in the test report.

4.1.3 Test Result of 26dB Bandwidth

Refer to Appendix Al of this test report.

414 Test Result of 99% Bandwidth

Refer to Appendix A2 of this test report.

4.15 Test Result of Min emission bandwidth

Refer to Appendix A3 of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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4.2 Maximum Conducted Output Power

4.2.1 Limit of Output Power

Operztion Band EUT Category Limit
Access Point(Mater Device) 1 Watt(30dBm)
U-NII-1 Fixed point-to-point Acess Ponit 1 Watt(30dBm)
\ Mobile and portable clinet device 250mW(23.98dBm)
U-NII-2A \ 250mW(23.98dBm) or 11dBm+10 log B
U-NII-2C \ 250mW(23.98dBm) or 11dBm+10 log B
U-NII-3 \ 1 W(30dBm)

If transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit
power and the peak power spectral density shall be reduced by the amount in dB that the
direction-al gain of the antenna exceeds 6 dBi.

4.2.2 Test Procedures

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the Spectrum Analyzer.

4. Spectrum Analyzer is used as the auxiliary test equipment to conduct the output power
measurement.

5. Set span to encompass the entire emission bandwidth (EBW) of the signal. Set sweep trigger
to “free run.”, RBW = 1 MHz, Set VBW 2= 1/T, where T refers to the minimum transmission
duration over which the transmitter is on and is transmitting at its maximum power control level
for the tested mode of operation, Sweep time = auto, Detector = peak..

6. Video filtering shall be applied to power signal (rms), it shall be set to operate on a linear
voltage signal.

7. Trace mode = max hold. Allow max hold to run for at least 60 seconds
Repeat above procedures until all frequency (low, middle, and high channel) measured were
complete.

9. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01. Total power is the sum of the conducted power levels measured at the various
output ports

4.2.3 Test Result of Output Power
Refer to Appendix B of this test report.
4.2.4 Test Result of Duty Cycle

Refer to Appendix C of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
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4.3 Power Spectral Density Measurement
4.3.1 Limits of Power Spectral Density
Operztion Band EUT Category Limit
U-NII-1 Access Point(Mater Device)
17dBm/MHz
Fixed point-to-point Acess Ponit
v | Mobile and portable clinet device 11dBm/ MHz
U-NII-2A \ 11dBm/ MHz
U-NII-2C \ 11dBm/ MHz
U-NII-3 \ 30 dBm/500kHz

If transmitting antennas of directional gain greater than 6 dBi are used, both the peak transmit

power and the peak power spectral density shall be reduced by the amount in dB that the

di

rectional gain of the antenna exceeds 6 dBi.

4.3.2 Test Procedure

1. Place the EUT on the table and set it in transmitting mode.

2. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

3.  Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to Spectrum.

4. Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep
time = Auto (601 pts), detector = RMS, traces 100 sweeps of video averaging(SA-2 with the
omission of procedure x, the integration with 26dB EBW bandwidth)

5. User the cursor on spectrum to peak search the highest level of trace.

6. Record the max. reading and add 10 log(1/duty cycle).

7. Repeat above procedures until all default test channel (low, middle, and high) was complete.

8. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output vO2r01.

Method b) Measure and sum spectral maxima across the outputs.

With this technique, spectra are measured at each output of the device at the required
resolution bandwidth. The maximum value (peak) of each spectrum is determined. These
maximum values are then summed mathematically in linear power units across the outputs.
These operations shall be performed separately over frequency spans that have different
out-of-band or spurious emission limits.

4.3.3 Test Result of Power Spectral Density

Refer to Appendix E of this test report.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

4.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated
measurement for band edge spurious emissions and out of band emissions measurement. The
unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC
Part15.205.

441 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the
5150-5350MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350MHz
band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz band
that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively meet
an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outsideof
the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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(2) Unwanted spurious emissions fallen in restricted bands shall

strength limits as below table

comply with the general field

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

. 1000000 J30P

-
S

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
-17 78.2
-27 68.2

4.4.2 Test Procedures

1. The testing follows ANSI C63.10-2013. Section 12.7 Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
* RBW =120 kHz
* VBW = 300 kHz
* Detector = Peak
» Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
* RBW =1 MHz
* VBW = 3 MHz
* Detector = Peak
* Sweep time = auto
» Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
* RBW =1 MHz
* VBW = 10 Hz, when duty cycle is no less than 98 percent.
* VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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transmission duration over which the transmitter is on and is transmitting at its
maximum power control level for the tested mode of operation.
The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground..
The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.
The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.
For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.
For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.
For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 95.97 1.36 0.74 1kHz
802.11n HT20 95.70 1.27 0.79 1kHz
802.11n HT40 91.88 0.63 1.59 3kHz
802.11ac HT20 95.72 1.27 0.79 1kHz
802.11ac HT40 91.76 0.63 1.59 3kHz
802.11ac HT80 84.93 0.31 3.23 10kHz
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8.

Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
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4.4.3 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result
which was 20dB lower than the limit line per 15.31(0) was not reported.

4.4.4 Test Result of Radiated Spurious at Band Edges

Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 240
11:Leve| (dBuVim) Date: 2019-12-22
110
90 2
FCC PART15E I%AK
70 e B
W
50 VW‘WWMMMM
30
10
ﬁﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db

2150.000 50.68  31.82
b186.200 84.59 31.85

.60 34.96 53.19 74,00 -20.81 Peak
B9 35,02  87.11 74.00 13.11 Peak

[« p ety
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 241
11:Leve|[dBuMUm] Date: 2019-12-22
110
90
2
70
FCCPARTI5E AV
50 I -63@\
1
30 = - B =
10
E5[I[I[I 5030. 5050. 5070. 5090. 5110. &5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

5150.000 32.95 31.82
b184.600 73.88  31.8b

.60 34.96 35.46 54.00 -18.54 Peak
.69 35.01 76.21  54.00 22.21 Peak

(sl y st y]

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 24 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 243

11=LEVE| (dBuVim) Date: 2019-12-22

110

90 2

FCC PART15E #AK
70 o Mg

e )
“w

30
10
BS{I[H] 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

0150.000 52.66 31.82 5.60 34.96 55.17 74.00 -18.83 Peak
0186, 200 84.99 31.8% b0.69 35.0Z2 8Y.51 74,00 13.51 Peak
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Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 244
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
2
70
FCCPART15E AV
50 ya -8R
1
30 — ==
10
ﬁﬂﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB/m db dB  dBuV/m dBuV/m dB
0150.000 32.24  31.82 0. 65 34.96  34.75 04.00 -19.20 Average
0173.800 74.01 31.84  5.68  35.00  7T6.53 o4. 00 22.583 Average
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal
Data: 4
115Leve| (dBuVim) Date: 2019-12-24
110
80
1
r‘vﬁ] FCC PART15E PEAK
?uwf \ -6dB
30
10
EEEUU 5330. 5350. 5370. 5390. 5410. 5430, 5450, 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2418, 180 =0, 2l 21,93 2. 71 oo, 24 32, 92 T4, O 3. 92 Peak
5350, 000 47. 57 31.98 5. 71 35, 30 19, 96 74, Of -24.04 Peak
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.3GHz~5.48GHz Polarization : Horizontal
Data: 5
115Lre-\.nel (dBuVim) Date: 2019-12-24
110
90

1
70
FCC PART15E AV
50— | | -6dB
/‘fJ 2
30
10
l""5:!&[! 5330. 5350. 5370. 5380. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5325, 920 B9, 57 a1, 90 8,71 71,99 54, 00 17. 99  Average
5350, 000 4. 42 31,98 2. 71 35. 30 a6. 81 54. 00 -17.19 Average
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical
Data: 1
115Leve| (dBuVim) Date: 2019-12-24
110
a0 1
/’VR\\ FCC PART15E PEAK
?UM;‘ | -6dB
50 MWWWMWWWW
30
10
I"'53l.'ll.'l 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5323, 940 235,14 31,98 5.71 a3h. 25 87, 56 74,00 13,56 Peak
2350, 000 47. 57 31.98 2. 71 3. 30 49, 96 74. 00 -24. 04 Peak
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Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.3GHz~5.48GHz Polarization : Vertical
Data: 2

115Lewel (dBuVim) Date: 2019-12-24
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2 —lr — — T ——
30
10
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Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor lozsz factor level level limit HEemark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2314, 280 74. 58 31. 95 3.71 39,23 7.0 ad. 00 23.01 Average
53320, 000 34, 49 31.98 2. 71 5. 30 a6, 88 ad. 0 -17.12 Average
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Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal
Data: 125
115Le'..nel (dBuV/m) Date: 2019-12-25
110
a0
2
Fcc PARTASE PEAK
70 | | —-6dB
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i 4 e oA 4t et A Bt e Wb At bbb A et U
30
10
EESEU 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
5470, 000 41. 02 32. 08 a. 80 . 50 43. 40 74. 00 —-30.60 Peak
2204, 70 79,93 32, 11 a. 84 a6 82,33 74, 00 8.33 Peak
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Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal
Data: 126
115Lre-..rrel {dBuVim) Date: 2019-12-25
110
90
2
70 F(
CLC PART15E AV
50 I| -6dB
1 k
30
10
u5350 5380. 5400. 5420. 5440, 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Pream Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2470, 000 28. 05 32,08 . 80 b, 50 30.43 a4, 0 -23.57 Averazge
5494, 725 B, 49 32, 1 h. 82 a3h. 54 70, 8Y a4, 0 16. 87 Average
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Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.35GHz~5.525GHz Polarization : Vertical

Data; 128
115Le'..-'el (dBuVim) Date: 2019-12-25
110
30 5
FCCﬁKRT‘Iﬁ PEAK
70 J 1-6dB
50
E TR IV P AT NRT P FORPws TR e N RPREE N SR PRSI R BATE T USSR
30
10
05350 5380. 5400. 5420. 5440, 54860. 5480. 5500. 5525
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB
40. 51 32.08 5. 80 35. 50 42, 59 74, 00 -31.11 Peak
81. 30 22,10 5. 83 9. 04 33, 69 T4, 00 9.89 Peak
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Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.35GHz~5.525GHz Polarization : Vertical

Data: 129

113

Level (dBuVim)

Date: 2018-12-25
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80
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CLC PARTISE AV

50

J _6dB

1v/
) e E e e R S

10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500 5525
Frequency (MHz)
Fregq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
5470, 000 28. 18 32,08 5. 80 359,50 30, 56 a4, 00 -23.44 Average
5494, 900 (0,53 a2, 1i 5, 82 39,94 V2,91 a4, 00 18,91 Average
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Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.67GHz~5.825GHz Polarization : Horizontal
Data: 138
115Le\re| (dEu'Wm] Date: 2019-12-25
110
90
1
{17, FCC PART15E PEAK
70 ! ! -8B
50
30
10
GEE?U 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2694, 025 TEL Bl 22, 26 6. 0z 35, 88 22, 00 74,00 2. 00 Peak
2725, 000 39.74 32,28 6.04 35,93 42,13 74. 00 -31. 87 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.67GHz~5.825GHz Polarization : Horizontal
Data: 136
115Leve| (dBuVim) Date: 2019-12-25
110
80
70 1
[\j FCC PART15E AV
50 | | -64B
EUVJ 2
10
GEE?U 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Pream Limit Over
level factor loss facto level level limit Remar
MHz dBuV dB/m dB db dBuV/m dBuV/m db
o693, 560 Ga, 79 32. 25 3. 01 3o, 88 GE, 17 ad, D 14.17 Average
0725, 000 27. 87 32. 28 6. 04 30,93 29. 96 ad. O -24.04 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.67GHz~5.825GHz Polarization : Vertical
Data: 135
115Lnew.-l (dBuVim) Date: 2019-12-25
110
90
1
ST FCC PART15E PEAK
70 . | -6dB
50
QMWMMW«M«WWMMW
30
10
056?0 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m dB
2694, 953 V6. 33 2. 26 6. 02 5. B8 V8. T3 T4 O 1. 73 Peal
a725. 000 39,72 a32. 28 6. 04 39.49 12. 11 T4 0 -31. 8% Peal
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.67GHz~5.825GHz Polarization : Vertical
Data: 136
115Leve| (dBuV/m) Date: 2019-12-25
110
80
70 1
[\j FCC PART15E AV
50 | | -6dB
3UJ 2
10
056?0 5700. 5720. 5740. 5760. 5780. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit
level factor BEs factor level level it Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m
2893, HE Ba, 749 32,25 6. 01 34, 88 BE, 17 ad, Di 14. 17 Average
2725, 00 27. 57 32. 28 B.04  35.93 29, 96 o4, Of -24.04 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.765GHz Polarization : Horizontal
Data: 8
130LEVE| (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -GdB
100
2
80
60
T L, e et Attt -MWW"N
40
20
Eﬁﬁﬁﬂ 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
0725.000 52.42 32.28  6.04  35.93 04.81 122,20 -67.39 Peak
0739, 355 86. 31 32.29  6.09 30.96  88.69 122.20 -33.51 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.765GHz Polarization : Horizontal
Data: 9
130LEVE| (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -GdB
100
80
60
40 1
20
E&Eﬂﬂ 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
5725.000 32.25 32.28 6.04  35.93 34.64 122.20 -87.56 Average
740,390  7h5.01 32.29  B.05 30,96 77.39 122,20 -44.81 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5765GHz Polarization : Vertical
Data: §
13{|LEVE| (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -GdE
100
2
80
60
4BMMLnMMWMW/
20
ﬁ&ﬁﬁ{l 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db db dBuV/m dBuV/m dB
0725.000  48.05 32.28 6.04 30. 93 00.44 122.20 -Y1.76 Peak
0T749.820 83.60 32.30 6.06 35.97 85.99 122.20 -36.21 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5765GHz Polarization : Vertical
Data: &
130LEVE| (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -BdB
100
80 2
60
40 1
20
ﬁﬁﬁ&ﬂ 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
0725.000  30.81 32.28 6.04  35.93 33.20 122,20 -89.00 Average
5739, B85 T3.31 32.29  6.05 35.96  Th.69 122.20 -46.51 Average

Building A1, Changsha E Center,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

No. 18 Xiangtai Avenue,

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.805GHz~6GHz Polarization : Horizontal
Data: 24
13{|LEVE| (dBuVim) Date: 2019-12-27
120
100 T
1
80
FCC BAND 4 BANDEDGE
-5dB
60
4 4; ey 5 AT ‘Mdhh“,ﬂ.wﬁwﬂ“w
40
20
ﬂﬁﬂﬂﬁ 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level lewvel limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
o0820. 210  8b.31 32.36 6.12 36.09 87.70 122.20 -34.50 Pezk
0850.000 49,75 32.38  6.15 36. 15 02.13 122,20 -70.07 Pezak
0850. 000 4B6.50  32.38  6.16  36.15 458.89 110.80 -61.91 Pezk
o875.000  40.15 32.40 6.18  36.19 42.54 105.20 -62.66 Peak
0925.000 40.77 32.44 6.22 36.27 43.16 68.20 -25.04 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 43 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Horizontal
Data: 25
130 Level (dBuVim) Date: 2019-12-27
120
100 B
80 1
FCC BAND 4 BANDEDGE
-5dB
60
40
3 4 5 I R I
20
“5305 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db db dBuV/m dBuV/m db
o820, 600 T4, 30 32, 36 6. 12 36. 10 76.68 122,20 —45. 52 Average
o850, 000 30, 94 32, 38 6. 15 36. 15 33.32 122,20 —88.88 Average
o855, 000 29,19 32, 38 6. 16 36. 15 31.58 110.80 —79. 22 Average
D875, 000 27. 66 32,40 6. 18 36.19 30,05 105,20 —79.15 Average
08925, 000 27.70 32.44 6. 22 36. 27 30.09 68. 20 —-38.11 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Vertical
Data: 21
Date: 2019-12-27
13{|LEVE| (dBuVim) ate
120
100 B
1
80
FCC BAND 4 BANDEDGE
-bdB
60
%»MWMWM@MWM- dn e eictel
40
20
EEBDS 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB db dBuV/m dBuV/m db
2819, 430 86. 70 32. 36 6. 12 36. 09 89.09 122.20 -33.11 Peak
a850. 000 bl. 43 32.38 .15 36. 15 53.81 122.20 -68.39 Peak
o855, 000 48. 42 32. 38 B.16  36. 15 00.81 110.80 —59.99 Peak
a875. 000 40. 26 32.40 B.18  36.19 42.60 105.20 -62.55 Peak
0925. 000 40. 27 32.44 6. 22 36. 27 42. 66 68.20 —-25.54 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Vertical

Data: 22
13ﬂLE'I..'EI (dBuVim) Date: 2019-12-27
120
100 B
80 1
FCC BAND 4 BANDEDGE
£dB
60
40
20
ﬁ531]5 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
0820, 405 70, 84 32, 36 6. 12 26, 09 78.23 122,20 -43.97 Average
5850, 000 32. 55 32,38 6. 15 36, 15 34.93 122,20 -87.27 Average
5855. 000 29, 95 32,38 6.16 36. 15 32.34 110.80 -78.46 Average
2875, 000 27. 99 32,40 6. 18 26,19 29,98 105,20 -75.22 Average
0925, 000 27. 71 32,44 6. 22 36, 27 30,10 68. 20 -38.10 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Horizontal
Data: 268

11‘Level {dBuV/m) Date: 2019-12-22

110

90 2

FCC PART15E lﬁAK

70 A G

50
30
10
G&I]ﬂl.'l 5030. 5050. 5070. 5090. 5110, 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
0150.000 53.97 31.82 5.6 34.96 56.483 T4.00 -17.52 Peak
0186.400 B6.67 3L.85 5.69 35.02 89.19 74.00 15.19 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5GHz~5.2GHz Polarization : Horizontal
Data: 270
11‘LEVE| (dBuVim) Date: 2019-12-22
110
90
2
70
FCCPARTISE AV
50 -~ -bdB,
1
o—— =T =
10
Eﬁ{lﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2150. 000 32. 20 31. 82 o. 65 34. 96 34.71 a4. 00 -19. 29 Average
B185. 600 Th. B3 31. 85 h. 69 30.02 78. 15 54. 00 24.15 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 48 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 266
11:Leve| (dBuVim) Date: 2019-12-22
110
90 2
FCC PART15E ;LAK
70 e Mg,

L r"\l
1"'.];
W‘W
i TP I o Lok s,

30
10
ﬁ&ﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
0150.000 54.95 31.82 5.bd 34.96 o7.46 74.00 -16.94 Peak
0186.200 86.64 31.85 5.H69 35.02 B9.16 74.00 15.16 FPeak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.0GHz~5.2GHz Polarization : Vertical
Data: 267
11:Leve| (dBuVim) Date: 2019-12-22
110
80
2
70
FCC.PARTIBE AV
50 ~ -BdB,
1
30
10
EE{I{I{.’I 5030. 5050. 5070. 5090. &5110. 5130. 5150. 5170. 5200
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2150. 000 32.98 31. 82 0. 65 34, 96 350.49 04.00 -18.51 Average
5185, 800 T6. 42 31. 858 h. 69 3b.02 78. 94 84,00 24.94 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal
Data: 45
115Lnew'nel (dBuVim) Date: 2019-12-24
110
80
1
f”ﬂ FCC PART15E PEAK
?UMJ | -6dB
30
10
UEEUU 5330. 5350. 53r0. 5380, 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5314, 040 80,15 al. 93 9.71 30, 23 22, 08 74,00 8. 58 FPeak
5350, 00C 47. 60 31.98 5. 71 35,30 49, 99 74. 00 -24.01 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 51 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Horizontal
Data: 46
115Le'\ﬂel (dBuVim) Date: 2019-12-24
110
80
1
70
(_\f FCC PART15E AV
50— l -6dB
//) \_}WM“HM
30
10
3530[! 5330. 5350. 5370. §380. 5410. 5430 5450. 5480
Frequency (MHz)
Freqg Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2326, 100 B9, 12 31, 96 2. 71 39. 25 71,54 ad, 0 17. 54 Average
5350, 000 34, 28 31. 98 2. 71 35, 30 36, 67 ad. O -17. 33 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.3GHz~5.48GHz Polarization : Vertical
Data: 48
115Lewel (dBuVim) Date: 2018-12-24
110
80 1
/w“\ FCC PART15E PEAK
?UMF | -6dB
30
10
05300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Readinzg Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
A312. 960 24,84 al. 95 a.71 35,23 87, 27 74,00 13. 27 Peal
5350, 00C 47. 07 31.98 5. 71 3h. 30 19, 46 74. 00 -24. 54 Peal
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.3GHz~5.48GHz Polarization : Vertical
Data: 49
115Leve| (dBuVim) Date: 2019-12-24
110
80
1
70

FCC PART15E AV
50—/ | -6dB

d \\j%mwmm

30
10
05300 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
5326.280 7420 31.96 571 35.25 76,62 54.00  22.62 Averagze
5350, 000 34,40 31.98 5. 71 3b.30 36.79 b4, 00 -17.21 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal
Data: 89
115Leve| (dBuVim) Date: 2019-12-25
110
a0
2
Fcc PARTISE PEAK
70 / | -6dB
50
WMWWWWM
30
10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500 5525
Frequency (MHz)
Freq Heading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
5470, 000 40. 73 22.08 a. 80 35,50 43. 11 74. 00 -30. 89 Peak
2496, 300 VR, 66 a2, 10 3. 83 .34 B1.03 74,00 7.05 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Horizontal
Data: 100
115Leve| (dBu‘Wm] Date: 2019-12-25
110
80
70 2
HC;;L 5E AV
50 | | -6dB
] | ] e e T
10
UEEEU 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Frea Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m db
5470, 000 28.01 2. 08 5. Bl 5. ol 30. 39 a4, O -23. 681 Average
5495, 075 67, 88 2. 10 ., 82 20,04 70,26 ad. O 16. 26 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical
Data: 102
115Leve| [dEu'Wm] Date: 2019-12-25
110
a0
2
FCC F'ART‘IEE PEAK
70 ! |—-6dB
EUWWMWWM
30
10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5470, 000 40. 96 32.08 bl Bl 35. 50 43. 34 74. 00 30.66 Peak
a505. 400 20, 49 a2, 11 h. 84 . b 22,97 74,00 2.97 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.525GHz Polarization : Vertical
Data: 103
115Lnewel (dBuVim) Date: 2019-12-25
110
90
p
70
CC PARTISE AV
50 I -6dB
1‘) k
30 e ]
10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5525
Frequency (MHz)
Freq Keading Antenna Cable Pream Limit Over
level factor loss  factor level level limit KRemark
MHz dBuV dB/m dB dB dBuV/m dBuV/m db
ad70.000  28.18  3Z.08 . 8l 350,00 30, 56 a4, 00 —23. 44 Average
ad4G, 300 09,91 32 1 .83 35,04 TZ 30 od, 00 18. 30 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.670GHz~5.825GHz Polarization : Horizontal
Data: 112
115Lr-."..fel (dBuV/m) Date: 2019-12-25
110
90
1
ST ™y FCC PART15E PEAK
70 / | -6dE
50
30
10
056?0 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor losz  factor level level limit Remar
Mz dBuV dB/m db dB  dBuV/m dBuV/m dB
0694, 955 80,22  3Z.26 6. 0Z .88 82 82 R 8. 62 Peak
2725, 00 39.03  32.28 0.04 3. 93 41.44 T4, 0 —-32. 506 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.67GHz~5.825GHz Polarization : Horizontal
Data: 113
115Lne!..rtal (dBuVim) Date: 2019-12-25
110
80
1
70
[j FCC PART15E AV
50 ] 6dB
L )
30 —
10
l""5(:‘7'1! 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit ERemark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
a6%a, 110 BE. 4% 2. 26 6. 02 29, 88 70, 89 ad. O 1o, 8% Average
5725, 000 27. 67 32.28 6. 04 35,93 30. 06 54, O -23.94 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.670GHz~5.825GHz Polarization : Vertical
Data: 108
115Leve| (dBuVim) Date: 2019-12-25
110
80
1
gt e, FCC PART15E PEAK
70 ! | -64B
50
EWWWWMMWMWWMW
30
10
UEE?U 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Readinzg Antenna Cable Preamp Limit Over
level factor loss factor level level limit Eemark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
av03. 790 Vh. 61 32, 26 B, 02 ah. 90 TV, 99 74, 00 3.99 Peal
5725. 000 39. 56 32,28 6. 04 35.93 41. 95 74. 00 -32.05 Peal

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.67GHz~5.825GHz Polarization : Vertical
Data: 110
115Le'..nel (dBuV/m) Date: 2019-12-25
110
80
70 1
(\?W FCC PART15E AV
50 I l -6dB
_J L | S N
30 2
10
GEE?U 5700. 5720. 5740. 5760. 5780. 5800. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit ver
level factor loss factor level level imit Remar
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
5704, 410 B4, 41 22, 26 B, 02 35, 9 BE. 7Y ad, 0f .79 Average
o725, 000 27. 63 32. 28 6.04  35.93 30. 02 o4, O —-23.98 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.765GHz Polarization : Horizontal

Data: 34
131|]L|e1|..|'|el (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -BdB
100
i
80
60
40
20
ﬁﬁfﬁﬁ{l 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725, 000 48, 33 32. 28 6. 04 35,93 00.72 122,20 -T1.48 Peak
5739.930 84. 28 32.29 6. 05 35, 96 86.66 122,20 -35.54 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.765GHz Polarization : Horizontal
Data: 35
ﬁuLevel (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -BdE
100
80
60
40
1
20
ﬁﬁﬁﬁfﬂ 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
o725.000 29.58  32.28  6.04  35.93 31.97 122,20 -90.23 Average
o740, 045 73.83  32.29 6.00 35.96 V76,21 122.20 -45.99 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.765GHz Polarization : Vertical

Data: 31
130Level (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -BdB
100
2
B0
60 1
40
20
“555{] 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725, 000 49, 99 32. 28 6. 04 35. 93 02,38 122,20 -69,82 Peak
5738. 895 81.76 32.29 6. 05 35. 96 84.14 122.20 -38.06 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.765GHz Polarization : Vertical

Data: 32
ﬁuLevel {dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / ~GdE
100
80 2
60
40
o 1
20
ﬁﬁfﬁﬁfl] 5660. 5680. 5700. 5720. 5740. 5765
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5725, 000 28. b6 32.28 6. 04 35.93 30.95 122.20 -91.25 Average
5739. 585 70.90 32.29 6. 05 35,96 73.28 122,20 -48.92 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.805GHz~6GHz Polarization : Horizontal
Data: 47
130LEVE| (dBuVim) Date: 2019-12-27
120
100 e
1
80
FCC BAND 4 BANDEDGE
-bdB
60
40
20
ﬁﬁﬂﬂﬁ 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
b830. 155 84. 31 32. 36 6.13 36.11 86.69 122.20 -35.b1 Peak
b800. 000 47. 47 32. 38 6. 15 36. 15 49,85 122.20 -72. 35 Peak
08525, 000 40. 33 32,38 6. 16 36. 15 42,72 110.80 —68. 08 Peak
o875, 000 35.76 32.40 6. 18 36,19 41. 15 105.20 —64. 05 Peak
0925, 000 39. 82 32,44 6. 22 36, 27 42, 21 65. 20 —25.99 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Horizontal
Data: 48
ﬁuLevel (dBuVim) Date: 2019-12-27
120
100 e
80
1 FCC BAND 4 BANDEDGE
-FdB
60
40
3 4 5
20
ﬁﬁ&ﬂﬁ 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
0818. 455 64.64  32.35 6. 12 36.09 67.02 122.20 —55.18 Average
0800.000 28.49 32.38 6.15 36. 15 30.87 122.20 -91.33 Average
0855. 000  28.09 32.38 B.16 36.10 30.44 110.80 -80.36 Average
0875.000  27.33 32.40  6.18 36.19  29.92 105.20 -75.28 Average
0925.000 2V.77 32.44 6.22 36.27 30.16 68.20 -38.04 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Vertical
Data: 50
130LEVE| (dBuVim) Date: 2019-12-27
120
100 B
1
80
FCC BAND 4 BANDEDGE
-bdB
60
MWMW““WMM
40
20
“531]5 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
0818, 845 80. 21 32, 36 6.12 36.09 87.60 122,20 —34.60 Peak
5850. 000 50.03 32. 38 6.15 36. 15 hZ2.41 12220 -69.79 Peak
58b5. 000 44. 66 32. 38 6. 16 36. 15 47.05 110.80 -63. 75 Peak
0875, 000 40. 74 32,40 6. 18 36.19 43.13 105. 20 -62. 07 Peak
5925, 000 40. 31 32.44 6. 22 36. 27 42. 70 68. 20 -25.50 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT 20 CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.805GHz~6GHz Polarization : Vertical

Data: 51

130

Level (dBuVim)

Date: 2019-12-27

120
100 e
80 1 \

FCC BAND 4 BANDEDGE
-odB
60
40
3 4 5
20
ﬁﬁ-ﬁﬂﬁ 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5820. 405 72.99 32.36 6.12 36.09 75.38 122.20 -46.82 Average
5850. 000 30. 18 32.38 6. 15 36. 15 32.56 122.20 -89.64 Average
5855, 000 28. 49 32. 38 6. 16 36. 15 30.88 110.80 -79.92 Average
5875. 000 27.58 32.40 6.18 36. 19 29.97 105.20 -75.23 Average
5925. 000 27. 66 32.44 6. 22 36. 27 30.05 68.20 -38.15 Average

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.22GHz Polarization : Horizontal
Data: 295
11leemeI (dBuVim) Date: 2019-12-22
110
a0
2
FCC PARTT15E PEAK
70 / -hdB
1W\WPJ
Ww
30
10
ﬁﬁ{lﬂﬂ 5030. 5050. 5070. 5090. &5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
0150.000 58.26  31.82 o. 65 34.96  60.77 74.00 -13.23 Peak
0184, 800  80.5%9  31.85 .69 35,01 83.12 74,00 9. 12 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.22GHz Polarization : Horizontal
Data: 296
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
70 2
ﬁcc PART15E AV
50 A -§dB
10
nﬁﬂﬂﬂ 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
0150. 000 39.16 31.82 b5.60 34.96 41.67 54.00 -12.33 Average
al77.540  68.17  31.84 5.68  35.00 TV0.69  54.00 16. 69 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.22GHz Polarization : Vertical
Data: 292
11‘LEVE| (dBuVim) Date: 2019-12-22
110
90 2
FMﬁE F'IEAK
70 / -4dB
TRt iy,
50
S TR i n L e o
30
10
nﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130, 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
0150.000 60.31  31.82 0.6b 34.96 62.82 74.00 -11.18 Peak
0192. 060 84.70  31.85 .69  35.03 87.21  74.00 13.21 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH38 5190MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.22GHz Polarization : Vertical
Data: 293
11‘LEVE| (dBuV/m) Date: 2019-12-22
110
90
2
70
FCC BART15E AV
50 frgﬁ”’ -G,
30
10
ﬁﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5220
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

5150.000 44.69 31.82 5.60 34.90 47.20 54.00 —b. 80 Average
0191. 620 74.55 31.852 5.89 35.03 VV.0e  04.00 23.06 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.28GHz~5.48GHz Polarization : Horizontal
Data: 106
115Lla\.rnel (dBuVim) Date: 2019-12-26
110
80
1
T B S FCC PART15E PEAK
?uM}J | -6dB
50
30
10
05230 5310. 5330. 5350. 5370. 53%0. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan,

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887

P.R.C Fax.: +86-731-89634887

Page 75 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.28GHz~5.48GHz Polarization : Horizontal
Data: 107
115Leve| (dBuV/m) Date: 2019-12-26
110
80
70 !
FJV\'W FCC |PART15E AV
50‘JJ| l -6dB
30
10
l""52!3!2! 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450 5480
Frequency (MHz)
Freq Reading Antenna Cable Pream Limit Over
level factor lozs factor level level limit Remark
MHz dBu¥ dB/m db dB  dBuV/m dBuV/m db
5308, 200 67, 49 a1, 95 .71 o, 22 B4, 93 a4, 00 15,93 Average
2350, 000 30. 87 31. 498 a.71 30. 30 33. 26 24,00 -20.74 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.28GHz~5.48GHz Polarization : Vertical
Data: 103
115Level (dBuV/m) Date: 2019-12-26
110
a0
1
/ va“\\ FCC PART15E PEAK
?uwwff | -6dB
50
30
10
UEEBU 5310. 5330. 5350. 5370. 5380. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq REeading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m db
aa0b, B0 21. 00 al. Y a.71 ah. 22 23,44 T4 0 9.44 Pes
aaa0. 00C 48. 82 31.98 h.71 . 3 1. 21 74 0 -22.79 Pea
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 77 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH62 5310MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.28GHz~5.48GHz Polarization : Vertical
Data: 104
115Le*..-*el (dBuVim) Date: 2019-12-26
110
80
1
70
FCC|PART1SE AV
50 |' -5dB
w—f"'—) 2
30 S =
10
t=5213(! 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5307, 800 (LY 31,95 5.71 30,22 i 2 a4, O 19, 43 AveraZe
2350, 00 33.15 31.98 2. 71 3. 30 a. 54 a4, O —-18. 46 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.54GHz Polarization : Horizontal
Data: 47
115Le'urel (dBuVim) Date: 2019-12-25
110
80
2
[FCC PART15E REAK
70 ] BdB

50 )
30
10
IJ5350 5380. 5400. 5420. 5440. 5460. 5480, 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2470, 00C 16, 43 32,08 3. Bi 49, ol 18, 81 74, 00 -23.19 Pezak
5522, T 21,09 2.12 5. 85 5. 59 "3, 4 T4, 00 9,47 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.35GHz~5.54GHz Polarization : Horizontal
Data: 48
115Le'..rel (dBuVim) Date: 2019-12-25
110
80
2
70 W
FCC PART/1SE AV
50 | 6dB

1 ..

EUWW S rar
10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor 053 factor level level limit Remark
MHz dBu¥ dB/m dB dB  dBuV/m dBuV/m dB
5470.000  30.46  32.08 5.80  35.30 32,84 54.00 -21.16 Average
2224, 040 70,31 32,12 . BE 0. a9 72,70 ad. 00 18, 70 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.35GHz~5.54GHz Polarization : Vertical
Data: 50
115Lemal (dBuVim) Date: 2019-12-25
110
90
2
FTEPARTISE REAK
70 ! 16dB
50 ;
30
10
05350 5380. 5400. 5420. 5440. 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2470, 000 42, 21 32,08 a. Bl 35,80 44, 29 74, —-29.41 Peak
34223, Bal VY. 81 2,12 o. 86 39, 29 20, 2 T4 0 B, 20 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH102 5510MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.35GHz~5.54GHz Polarization : Vertical
Data: 51
115Leve| (dBuVim) Date: 2019-12-25
110
80
70 2
FCC PARTI1SE AV
50 f 16dB
L‘J
10
l]5350 5380.  5400. 5420. 5440, 5460. 5480. 5500. 5520. 5540
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
2470. 00C 29. 50 32. 08 5. 80 35. 50 31. 88 a4, O -22.12 Average
2024, 04 B, 83 32,12 o, 86 39, 09 B4, 24 SRS 12,24 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.64GHz~5.825GHz Polarization : Horizontal
Data; 66
115Lne*..-'nel (dBuVim) Date: 2019-12-25
110
80
1
pT ey FCC PART15E PEAK
70— ! -6dB
50
2MMWWWA{¢TMHWMW
30
10
05640 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
aBRT. TH0 77. 08 32,23 5. 99 a0, 84 79, 43 74, 0 .43 Peak
5725, 000 40. 22 32. 28 6. 04 5. 93 12. 61 74. 0 -31.39 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.64GHz~5.825GHz Polarization : Horizontal
Data: 67
115Lne'..-'nel (dBuVim) Date: 2019-12-25
110
80
70 !
FY\_,‘\ FCC PARTISE AV
50— | -6dB
30 e *
10
05640 5670. 5680. 5710. §730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Eemark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
a66Y. Aba BE, 80 32,23 5. 499 30,83 By, 19 ad, 0 13,19 Average
5725. 000 28.03 32. 28 6. 04 5. 93 30.42 b4, O -23. 58 Average

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 84 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.64GHz~5.825GHz Polarization : Vertical
Data: 63
115Leve| (dBuV/m) Date: 2019-12-25
110
80 1
//‘“"’*Y‘—""‘\ FCC PART15E PEAK
70— ! -8dB
ﬁur\b/
b bt T L gty bl P et e e A e A At gl
30
10
uﬁﬁ-’iﬂ 5670. 5680. 5710. 5730. 5750. 5770. 5780. 5810. 5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB dBuV/m dBuV/m db
aBES. BRO 24, 83 52,23 5.99 a5, 83 85, 22 74,00 11. 22 Peak
5725, 000 40. 29 32. 28 6. 04 35.93 12. 68 74. 00 -31. 32 Pezak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH134 5670MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.64GHz~5.825GHz Polarization : Vertical
Data: 64
115Leve| (dBuVim) Date: 2019-12-25
110
a0
1
70 F
FCC PART{5E AV
50 -6dB
» 2
30
10
nﬁﬁd-ﬂ 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5825
Frequency (MHz)
Freg Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dbuV/m dBuV/m db
SEES, 49 72. 45 22,23 5. 99 5. 84 74,93 ad. O 20,93 Average
2725, 00 28. 45 32. 28 6. 04 5. 93 30. 84 a4, O —23. 16 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|5.65GHz~5.785GHz Polarization : Horizontal

Data: 57
130 Level (dBuV/m) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 -5dB
100
2
B8O
EDMM«M«WWMN
40
20
ﬁﬁﬁﬁﬂ 5690. 5710. 5730. §5750. 5770. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
A725.000 50.90 32.28 6.04 35.93 73.29 122.20 -68.91 Pezk
h759.500 B3.18 32.31 6. 07 35.99 8h.507 122.20 -36.63 Peak

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.785GHz Polarization : Horizontal
Data: 58
130Level (dBuVim) Date: 2018-12-27
FCC BAND 4 BANDEDGE
120 -6dB
100
80 .
60
40 1
20
Eﬁﬁﬁﬂ 5690. 5710. 5730. 5750. 5770. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
0725.000  33.21 32.28 6.04  35.93 35.60 122.20 —-86.60 Average
oT67. 875 72.44 32,31 6.07 36.01 74.81 122.20 -47.39 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technolog
FCC ID : 2ACML-201850
www.hn-ecloud.com

ical Development Zone, Hunan, P.R.C

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.785GHz Polarization : Vertical
Data: 60
130Level (dBuV/m) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 ~6dB
100
2
80
40
20
BEEEI] 5690. 5710. 5730. 5750. 5770. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
a72b.000 49 92 32.28 6.04  35.93 02.31 122,20 -69.89 Peak
742,250  83. 52 32.29  6.05 30.96  85.90 122,20 -36.30 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH151 5755MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.65GHz~5.785GHz Polarization : Vertical
Data: 61
130LEVE| (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 -BdB
100
80 .
60
40 1
20
Eﬁﬁﬁﬂ 5690. 5710. 5730. 5750. 5770. 5785
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
5725.000 32.91 32.28 6.04  35.93 35.30 122.20 —-86.90 Average
o769, 125 T2.16 32,32 6.08  36.01 T4.b0 122.20 —-47.60 Average

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.765GHz~6GHz Polarization : Horizontal
Data: 70
130Level (dBuVim) Date: 2019-12-27
120
100
1
80
FCC BAND 4 BANDEDGE
-6dE
60
"""w 4 PP 5- FRRPPARRAIT. LS, N IR ¥ ey
40
20
EE?EE 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

5793.435 81.71 32.33 6.09 36.00 84.08 122.20 -38.12 Peak
5850.000 43.7Y0 32.38 6.15 36.15 46.08 122.20 -76.12 Peak
0855.000 41.30 32.38 6.16 36.15 43.69 110.80 -67.11 Peak
5875.000 40.01 32.40 6.18 36.19 42.40 105.20 -62.80 Peak
5925.000 41.22 32.44 6.22 36.27 43.61 68.20 -24.59 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.765GHz~6GHz Polarization : Horizontal
Data: 71
130LEVE| (dBuVim) Date: 2019-12-27
120
100
80 1
FCC BAND 4 BANDEDGE
-6dB
60
40
23 4 5
20
Eﬁ?ﬁﬁ §5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freqg Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
o807. 300  71.65 32. 35 b.11 36.07 T4.04 122,20 -48.16 Average
0850, 000  29.43 32.38 B.15 36. 15 31.81 122,20 -90.39 Average
0855.000  29.12 32.38 6.16  36.15 31.51 110.80 -79.29 Average
o875.000  28.15 32.40  6.18 36.19 30.54 105.20 -T4.66 Average
0925. 000  28.23 32.44 6.22 36.27  30.62 68.20 —37.58 Average

Building A1, Changsha E

Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.765GHz~6GHz Polarization : Vertical
Data: 67
Date: 2019-12-27
130 Level (dBuVim) ate
120
100
1
80
FCC BAND 4 BANDEDGE
-BdB
60
3
WWWWWM
40
20
05?55 5790. 5810. 5830. 5850. 5870. 5B890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m db
0807. 063 83. 04 32. 35 6.11 36. 07 85.43 122.20 -36.77 Peak
0850. 000 46. bb 32.38  6.15 36. 15 45.94 122.20 -73.26 Peak
5855. 000 45. 51 32.38 6.16  36. 13 47.90 110.80 —62.90 Peak
o875. 000 40. 69 32.40 6.18  36.19 43.08 105.20 -62.12 Peak
5925. 000 40. 82 32.44 6. 22 36. 27 43. 21 68.20 -24.99 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT40 CH159 5795MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.765GHz~6GHz Polarization : Vertical

Data: 68
130LEVE| (dBuVim) Date: 2019-12-27
120
100
80 1
FCC BAND 4 BANDEDGE
-6dB
60
40
3 4 5
20
ﬁﬁ?ﬁﬁ 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB
5809. 650 72. 62 32. 35 b.11 36. 08 75.00 122.20 -47.20 Average
5850. 000 29.91 32. 38 6. 15 36, 15 32.29 122,20 —-89.91 Average
5855, 000 29. 40 32. 38 6. 16 36, 15 31.79 110.80 -79.01 Average
5875. 000 27.99 32,40 6. 18 36,19 30.38 105.20 -74.82 Average
5925, 000 28. 37 32,44 6.22 36. 27 30. 76 63.20 —-37.44 Averasge

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.26GHz Polarization : Horizontal
Data: 314
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
2
T FRC PARTYSE PEAK
70 [ U T B
50
30
10
I"iﬁ’lllxtllll 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
0150.000 49.47 31.82 b5.60 34.96 51.98 T74.00 -22.02 Peak
0183.300 75,71 31.8% 5.68 35.01 78.23 74.00 4,23 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.0GHz~5.26GHz Polarization : Horizontal
Data: 315
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
70 2
/\/ FCC PART15B|AV
50 | -8dB
] |
A I M’"’
30
10
ﬁﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0150.000 35.78  31.82 0.6d 34.96 38.29 54.00 -15.71 Average
0184. 0580 64.46  31.85 0.68 35,01 66.98 54.00 12. 98 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 96 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.26GHz Polarization : Vertical
Data: 320
11=LEVE| (dBuVim) Date: 2019-12-22
110
90
2
T OB TASE PEAK
70 ! -8dB

WWWMWJ—MW;MM

30

10

ﬁ5fl]l.'ll.'l 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260

Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

5150.000 47.58  31.82
b183.300 75.71  31.8b

.bd  34.96  50.09 74.00 -23.91 Peak
.B8  35.01 78.23 74.00 4.23 Peak

o on

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.0GHz~5.26GHz Polarization : Vertical
Data: 321
11‘Leve| (dBuV/m) Date: 2019-12-22
110
90
70 -
(\J FCC PART15E AV
50 | -§dB

e L.

30

10
ﬁﬁﬂﬂﬂ 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 51%0. 5210. 5230. 5260
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
5150. 000  35. 33 31. 82 a.65 34.96  37.84  54.00 -16.16 Average
0183.040 66.16 31.80 5.68 35.01 68.658 54.00 14. 68 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Horizontal
Data: 316
11:LEVE| (dBuVim) Date: 2019-12-22
110
90
~ jﬂh - o FCC PARTASE PEAK
/| BT DR CACA AN 6dB
mﬂj
2
L LT
30
10
i3515{] 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB db dBuV/m dBuV/m db
o182, 500 74,31 31. 85 0. 68 30.01 6. B3 74. 00 2.83 Peak
5350, 000 40. 20 31.98 h.T1 35,30 42, 59 74. 00 -31.41 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.16GHz~5.46GHz Polarization : Horizontal
Data: 369
11:Leve| (dBuVim) Date: 2019-12-22
110
90
70 1
f\/m FCC PART15E AV
50| | -AdB
2 o e o s
30 a
10
05150 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level lewel limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
0184. 000  64.65 31.85 a. 68  35.01 67.17  54.00 13.17 Average
5350.000 29.06 31.98 5.T71 35.30  31.45 04.00 -22.55% Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.16GHz~5.46GHz Polarization : Vertical
Data: 370
11=LEVE| (dBuV/m) Date: 2019-12-23
110
90
1
AT YAV VY aVa FCC PART15E PEAK
?uwj | -64B
50 2
vk gt et b et T sl e
30
10
ﬁ51ﬁ[l 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db db dBuV/m dBuV/m db

0192.700 76.19 31.85 5.89 35.03 7B. 70 74.00 4. 70 Peak
5300.000 43.20 31.98 5.71 35.30 45.59 7400 -28.41 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 101 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH42 5210MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.16GHz~5.46GHz Polarization : Vertical
Data: 319

11‘Leve| (dBuVim) Date: 2019-12-22

110

90

70 !

W\/W FCC PART15E AV
50 =6dB

|
el L&\Nv
EWWMW

30

10
r""51&!] 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5330. 5350. 5370. 53590. 5410. 5430. 5460
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
5192, 100 66. 05 31. 858 5. 69 30,03 68, 5h 4. 00 14. 56 Average
5350, 000 29,23 31.98 0. 71 3. 30 31. 62 04.00 -22.38 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.24GHz~5.48GHz Polarization : Horizontal
Data: 80

115Lne'..-'nel (dBuVim) Date: 2019-12-24

110

80

1
A e FCC PART15E PEAK
70— ”"a -6dB

e "

30
10
n5240 5270. 5290. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450, 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
5298, 301 75,91 31.94  &H.T1 35,21 V8. 35 74, 01 4. 35 Pesk
5350, 00C 49, 05 31.98 a.71 . 3 al.44 74. 0 —-22. 36 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.24GHz~5.48GHz Polarization : Horizontal
Data: 81
115Lnew'nel (dBuVim) Date: 2019-12-24
110
80
70 1
F/\/W FCC PART15E AV
50— | -6dB

= -

10
05240 5270. 5290. 5310. 5330. 5350. 5370. 53%0. 5410. 5430. 5450, 5480
Frequency (MHz)
Freq Heading Antenna Cable FPreamp Limit Over
level factor loszs factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

5272, 640 Ba. a0 31,92 5.71 32, 16 By, 97 ad. 0 13.97 Average

5320, 000 34. 90 1. 98 2. 71 0. 3 a7, 24 a4, O -16. 71 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.24GHz~5.48GHz Polarization : Vertical
Data: 87
115Leve| (dBuVim) Date: 2019-12-24
110
80
1
A A FCC PART15E PEAK
?UM‘(II t -6dB
50
30
10
65240 §5270. 5280. 5310. 5330. 5350. 5370. 53%0. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
oolio, 800 B0.83 31.%3 4.Vl 42,24 Ba.do 74, D .20 Peak
0300, 00C 02,90 31.498 5. 71 2,30 bbh. 2y 74, O 71 Feak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH58 5290MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.24GHz~5.48GHz Polarization : Vertical
Data: 88
115Lewel (dBuVim) Date: 2019-12-24
110
80
1
70
FCC PART15E AV
50— | -8dB

30 \W

10
05240 5270. 5280. 5310. 5330. 5350. 5370. 5390. 5410. 5430. 5450. 5480
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2307, B30 B9, 77 1. 95 a.71 a0, 22 72,21 a4, 0C 18. 21 Average
5350. 000 39.71 31.98 5.71 5. 3 42,10 54, 0C -11. 90 Average
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Horizontal
Data: 8
115Lre-..rrel (dBuVim) Date: 2019-12-25
110
80
N FGCC PARFSE PEAK
70 PN ST WA A A L AW TS
50 i
30
10
05400 5430. 5450, 5470. 5490, 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
2470, 000 41.05 32,08  5.80 35,30 43.43 74.00 -30.37 Pezk
2297, 680 V4,00 32,13 2.8Y 32,683 v, 44 74,00 .44 Peak

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.4GHz~5.58GHz Polarization : Horizontal
Data: 8
115Leve| (dBuV/m) Date: 2019-12-25
110
a0
70 5
FCC PART1SE AV
50 { U6dB
1 L\_‘
30
10
05400 5430. 5450, 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
a470. 00C 28. 35 32. 08 a. 80 35. b0 30,73 a4, O —-23. 27 Average
ahav. 14 B, Bl 32,15 4. 8Y . Ba B4, 9y ad, O 10,99 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.4GHz~5.58GHz Polarization : Vertical
Data: §
115Level (dBuVim) Date: 2019-12-25
110
a0
2
N PR ARRTISE-PEAK
70 ! 16dB
ﬁnwwmwwmwm
30
10
05400 5430. 5450. 5470. 5480, 5510. 5530. 5550. 5580
Frequency (MHz)
Freq Eeading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2470. 000 41. 99 32,08 a. 80 3a. af 44, 37 74. 0 -29. 63 Fea
3221, 140 v, Ol 32,12 2. 85 3. 24 B0, 38 74O B, 38 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.4GHz~5.58GHz Polarization : Vertical

Data: 6

Level (dBuVim)

Date: 2019-12-25
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M
30
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05400
Freq Rea
ley
MHz dBu?
5470, 000 30
55456, T80 bY

5430. 5450. 5470. 5490. 5510. 5530. 5550. 5580
Frequency (MHz)
ding Antenna Cable Preamp Limit Over
el factor loss factor level level limit Remar
V dB/m dB dB  dBuV/m dBuV/m dB
82 32,08 5. 80 35, 50 335,20 54, O -20. 80 Average
26 32,15 3. 89 . B3 69, 65 ad. O 15. 60 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Horizontal
Data: 15
115Le'..nel (dBuV/m) Date: 2019-12-25
110
80
i Lo i gl ,»1\ = FCC PARTT15E PEAK
70 AR A A -6dB
50
QMHAW-«WHM
30
10
05560 5590. 5610. 5630. 5650. 5670. 5690. 5710. 5730. 5750, 5780
Frequency (MHz)
Freq Feading Antenna Cable Preamp Limit Over
level factor loss factor level level limit ERemark
MHz dBuV dB/m db db dBuV/m dBuV/m db
5619, 400 7h. 20 34,20 a, 96 38, 7h 7Y a1 74,00 3.681 Peak
2725, 00C 40. 61 32, 28 b. 04 390,93 43. 00 74. 0OC -31.00 FPeak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Horizontal
Data: 18
115Le'..l'el (dBuVim) Date: 2019-12-25
110
80
70 1
Wb‘\'\ FCC PART15E AV
50| ! -6dB
J L\\ 2
30 e
10
l:556[1 5580. 5610. &5630. 5850. 5670. 5690. 5710. &730. &750. 5780
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remar
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
2627, 240 B4.36 32,20 3. 96 3. 77 BB, 93 ad, O 12.95 Average
725,000  27.86  32.28 6.04 2.93 30,23 ad. O —-23. 75 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Vertical
Data: 18
115Lemal (dBuVim) Date: 2019-12-25
110
a0
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SN AR N FCC PART15E PEAK
70— | -8dB
50
2Mﬂwmwm
30
10
05560 5590. 5610. 5630. &5650. 5670. 5680. &5710. 5730. 5750. 5780
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dbu¥/m dBuV/m db
aBZy. 24l 79,13 a2, 20 5. 98 30,77 81. 52 74, 00 V.22 Peak
a72ah. 00 40. 19 32. 28 6. 04 30,93 42. 58 74, 0 —-31. 42 Peal
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH106 5530MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.56GHz~5.78GHz Polarization : Vertical
Data: 19
115Leve| [dBu‘Wm] Date: 2019-12-25
110
80
1
70
W\/\ FCC PART15E AV
50— | l -6dB
30 =T il
10
BEEEU 5580. 5610. 5630. 5650. 5670. 5680. S5710. 5730. 5750. 5780
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
HB a6, 7RI BE. 18 22,21 5,97 a5, 78 70, 58 ad. O 16. 38 Average
9725, 001 27.91 32, 28 6. 04 350.93 a0. 30 ad. 0 —23.70 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 114 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.6GHz~5.825GHz Polarization : Horizontal
Data: 127
ﬁuLevel (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 jf ~&dE
100
2
80
60
WWWMWMM
40
20
0

5600 5630. 5650. 5670.

level factor
MHz dBuV dB/m

5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)

Freq Reading Antenna Cable Preamp
factor

dBuV/m dBuV/m dB

Limit Over
level level limit Remark

0725.000 43.93 32.28 6.04
5796.150 79.51 32.30 6.06

46. 32 122.20 -75.88 Peak
§1.88 122.20 -40.32 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Horizontal
Data: 128
13{ILEVEI (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -6dB
100
80
2
60
40
1
20
ﬁEE{I{I 5630. 5650. 5670. 5680. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
a725.000 29.54  32.28 6.04  35.93 31.93 122.20 -90.27 Average
o802, 275 68.66 32.34 6.10 36.06 71.04 122.20 -51.16 Average

Building A1, Changsha E Center,

No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Vertical
Data: 125
130Level (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -odB
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60
WMWMMWWMM
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ﬁﬁﬁﬂﬂ 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
0720, 000 43.72 32.28  6.04  35.93 46.11 122.20 -76.09 Peak
o783, 825 80. 42 32. 33 6.09  36.03 §2.81 122.20 -39.39 Pezak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range(5.6GHz~5.825GHz Polarization : Vertical
Data: 126
130Level (dBuVim) Date: 2019-12-27
FCC BAND 4 BANDEDGE
120 / -5dB
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2
60
40
e N A S
20
BSB{ID 5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810.5825
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
a725.000 28.64 32.28 6.04 35.93 31.03 122,20 -91.17 Average
0802.500 68.72 32.34 6,10 36.06 V1.10 122,20 -51.10 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.725GHz~6GHz Polarization : Horizontal
Data: 129
ﬁuLevel (dBuVim) Date: 2019-12-27
120
100
1
80
C BAND 4 BANDEDGE
-6dB
60
40 MMM
20
ﬁ5?25 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

5802.820 79.25 32.34
5850.000 45.97 32.38
0855.000 44.80 32.38
0875.000 39.43 3Z.40
0925.000  39.41 3Z.44

10 36.06 81.63 122.20 -40.57 Peak
15 36.15 48.35 122.20 -73.8b> Peak
16 36.15 47.19 110.80 -63.61 Peak
18 36.19 41.82 105.20 -63.38 Peak
22 36.27 41.80 6B8.20 -Z6.40 Peak

SoEoeS

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.725GHz~6GHz Polarization : Horizontal
Data: 130
ﬁﬂLevel (dBuVim) Date: 2019-12-27
120
100
80
f C/BAND 4 BANDEDGE
-6dB
60
40
20
ﬁ5?25 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5370. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db

2766.525 68.76 32.31 6.07 36.00 71.14 122.20 -51.06 Average
0850.000 33.41 32.38 6.15 36.15 35.79 122.20 —B86.41 Average
0820.000 31.90 32.38 b6.16 36.15 34.29 110.80 -76.51 Average
2870.000 28.36 32.40 6.18 36.19 30.75 100.20 -74.45 Average
0925. 000 28.20 32.44 6.22 36.27 30.59 68.20 —-37.61 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.725GHz~6GHz Polarization : Vertical
Data: 131
130Level (dBuVim) Date: 2019-12-27
120
100
1
80
C/ BAND 4 BANDEDGE
-6dB
60
w
WWW“W
40
20
ﬁ5?25 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m dB
o757.450 81.51 32.31 6.07 35.99 B83.90 122.20 -38.30 Peak
0850. 000  50.85 32.38 6.15 36. 15 03.23 122,20 -68.97 Peak
0855.000  50.20 32.38 6.16  36.15 02.89 110.80 —57.91 Peak
o875. 000  43.31 22.40  6.18 36.19 45,70 109.20 -59.50 Peak
0925.000 40.19 32.44 6. 22 36.27 42,58 68.20 -25.62 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11ac VHT80 CH155 5775MHz  [Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(5.725GHz~6GHz Polarization : Vertical
Data: 132
13{'Level (dBuVim) Date: 2019-12-27
120
100
80 1
C BAND 4 BANDEDGE
-6dB
60
40 2
20
05?25 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5890. 5910. 5930. 5950. 5970. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
bT6h. 425 70.40 32,31 6.07 36.00 T72.78 122.20 -49.42 Average
0800. 000 34,42 32.38  6.15 36. 15 36.80 122.20 -B85.40 Average
5855, 000  33.42 32.38 6.16  36.15 35.81 110.80 -74.99 Average
0875.000 29.04 32.40 6.18  36.19  31.43 105.20 -73.77 Average
0925.000 28.34 32.44  6.22 36.27  30.73 68.20 —37.47 Average

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

4.45 Test Result of Radiated Spurious Emission (1GHz ~ 10" Harmonic)

Test Mode : 802.11a CH36 5180MHz Temperature : 21~23C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Horizontal
Data: 242
11:Leve| (dBuV/m) Date: 2019-12-22
110
90

FCC PART15E PEAK
70 -8dB

FC{| PART15E AV
] 6dB

MW

30
10
B1{I{I{I 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db

5180.000 8Z.68 31.84 5.68 35.01 B85.19 74.00 11.19 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 238
11:Leve| (dBuV/m) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 —
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05

Data: 239
1 < Level (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
a4
2 FCC PARTA5E AV
50 ] 6dB
30
10,
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360. 000 27.43  39.15 11.90 35.61 42 87 h4.00 -11.13 Average
10360, 000 40,84 39.15 11.90 35.61 56. 28 74,00 -17.72 Peak
15540. 000 26. 21 39.03 16.34  31.88 4970 a4, 00 -4.30 Average
15540. 000 39.03 39.03 16.34 31.88 62. 52 74.00 -11.48 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 245

11‘Leve| (dBuV/m) Date: 2019-12-22

110

90 1

FCC PART15E PEAK
70 -8dB

ch PART15E AV
50 [ 6dB

MWWMWW

30
10
G1ﬂﬂﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

5180.000 B83.65 31.84 5.68 35.01 86.16 74.00 12.16 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 236
11:LEVE| (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 dl
50
30
10
Bﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
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ECLOUD Report No.: EC1911039RF05
Data: 237
1 1'I=Ln\=|.ﬂl..'|atl (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
i
2 FCC PARTHSE AV
50 ] _6dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freqg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360. 000 27.65 39.15 11.90 35.61 43. 09 04,00 -10.91 Average
10360, 000 42, 52 39,15 11.90 35,61 7. 96 74.00 -16.04 Peak
15540, 000 26,19 39,03 16.34 31. 88 49, 6§ h4. 00 -4.32 Average
15540, 000 40. 05 39.03 16.34 31. 88 63, 54 74.00 -10.46 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 251
11:LEVE| (dBuVim) Date: 2019-12-22
110
90 1
FCC F'P’LRT15E PEAK
70 -6dB
FCd PART15E AV
50 I -6dB

I T A r————

30
10
ﬁ1ﬂﬂﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0200, 000  81.12Z 3l.86  5.70 35.04 83.64 74.00 9. 64 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 246
11‘LEVE| (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
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ECLOUD Report No.: EC1911039RF05
Data: 247
1 cLevel (dBuVim) Date: 2019-12-22
110
80
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTISE AV
50 : 6dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

10400. 000 27.67 39.22 11.96 35.52 43.33 54.00 -10.67 Average
10400. 000 39.98 39.22 11.96 35.52 55.64 74.00 -18.36 Peak
15600. 000 26.03 38.84 16.28 31.86 49.29 54.00 -4, 71 Average
15600. 000 38.15 38.84 16.28 31.86 61.41 74.00 -12.59 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 250
11‘LEVE| (dBuV/m) Date: 2019-12-22
110
90
FCC FPLRT15E PEAK
70 | -6dB
FC( \PARTHE AV
50 ! -6dB
30
10
ﬁ1ﬂﬂﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db

2200.000 8b6.87 31.86 0.70 35.04 89.39 74.00 15.39 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 248
11RLEVE| (dBuVim) Date: 2019-12-22
110
90
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Frequency (MHz)
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ECLOUD Report No.: EC1911039RF05
Data: 249
1 L Level (dBuVim) Date: 2019-12-22
110
a0
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTHSE AV
50 ] 6dB
30
10
60007000. S000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10400. 000 27.70 39.22 11.96 35.52 43.36 54.00 -10.64 Average
10400. 000  39.91 39.22 11.96  35.52 55,57 74.00 -18.43 Peak
15600. 000 26,10  38.84 16.28  31.86  49.36  54.00 -4, 64 Average
15600. 000 38.50 38.84 16.28 31.86 61.76 T74.00 -12.24 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%

Frequencey Range|(1GHz~6GHz

Polarization :

Horizontal

Data: 258
11:Leve| (dBuVim) Date: 2019-12-22
110
90 1
FCQ F'AJET15E PEAK
70 -6dB
FCCIPART15E AV
50 -6dB

TR Pl SR et I

30
10
B1|ZHZHZI 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0240, 000  §1.92 31.89 5.70 35.11 84,40  74.00 10. 40 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 254
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
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50
30
10
GEI]I]I]?{I{H]. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 136 of 551



cH

ECLOUD Report No.: EC1911039RF05
Data: 255
1" cLevel (dBuVim) Date: 2019-12-22
110
a0
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTHSE AV
50 -6dB
30
10
60007000. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480. 000  26. 80 39.36 12.07 35.34 42,89 54,00 -11.11 Average
10480. 000  39. 30 39.36 12,07 35.34 55.39 74,00 -18.61 Peak
15720, 000 26,15 38.47 16.15  31.81 48,96 54,00 —5.04 Average
15720, 000  39.42 38.47 16.15 31.81 62.23 T4.00 -11.77 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Vertical
Data: 261
11RLEVE| (dBuVim) Date: 2019-12-22
110
90 1
FCC F'AhTﬁE PEAK
70 -8dB
FCC|PART15E AV
50 -6dB
M it et
30
10
G1l.'l[l£l 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss  factor level level limit Remark
MHz dBuV dB/m db dB  dBuV/m dBuV/m db
0240. 000  86. 62 31.89 5.70 35.11 89.10  74.00 15.10 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 252
11‘Leve| (dBuVim) Date: 2019-12-22
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90
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ECLOUD Report No.: EC1911039RF05
Data: 253
1 sLevel (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTASE AV
50 -6dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB
10480. 000 27. 64 39.36 12,07 30, 34 43. 73 84,00 -10.27 Average
10480. 000 39. 39 39.36 12.07 30,34 nb. 48 74.00 —-18.52 Peak
15720. 000 26. 17 38. 47 16.15 31. 81 48. 98 a4, 00 -h.02 Average
15720. 000 37.94 38.47 16.15 31. 81 60. 7o 74.00 -13.25 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 15
115Leve| (dBuVim) Date: 2018-12-25
110
80

FCQ PART1SE PEAK
70 -6dB

FCC|PART15E AV
50 -6dB

R T T e N

30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Frea Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m db
260, 00 B0, 36 21,491 2,01 30,14 B2, 84 74 O 8. 84 FPeak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 11
115Lne'\.rel (dBuVim) Date: 2019-12-24
110
80
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50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
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ECLOUD Report No.: EC1911039RF05
Data: 12
11:Leve| (dBuV/m) Date: 2019-12-24
110
80
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTHSE AV
50 -6dB
30
10
EEUUU?UUU. 9000. 11000. 13000. 15000, 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBu¥/m dBuV/m dB
10520, 000 26,13 39,44 12,12 35. 26 42,43 54, 00 -11. 57 Average
10520, 000 37,22 39,44 12,12 35. 26 03, b2 74, 00 -20.48 Pezk
15780, 000 26,78 38,28 16.09 31.79 49, 36 54, 00 -4. 64 Average
15780, 000 38,13 38,28 16.09 31.79 B0, 71 74, 00 -13.29 Pezk

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical

Data: 16
115Le'..-'nel (dBuVim) Date: 2019-12-25
110
90
FCC PART15E PEAK
70 -6dB
FCC|PART15E AV
50 -6dB
W bstassssbpsnsed
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
H260, 00 24, 44 31,91 3,71 34,14 26, 92 FE 12,92 Pesa

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 13
115Leve| (dBuVim) Date: 2019-12-24
110
80
FCC PART15E PEAK
70
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 14
11:Leve| [dEu‘Wm] Date: 2019-12-24
110
a0
FCC PART15E PEAK
70 -8dB
4
p FCC PARTHSE AV
50 b -6dB
30
10
GEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10520, 000 26,11 39.44 12,12 30,26 42,41 54,00 -11.5% Average
10520, 000  37.91 39.44 12,12 35.26  h4.21 T4.00  -19.7% Peak
13780, 000 26,61 38,28 16.0%  31.79 49, 1% 54,00 -4, 81 Average
15780, 000  37.89  38.28 16.09 31.79 60,47 74.00 -13.53 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 22
115Lewal (dBuVim) Date: 2019-12-25
110
80

1

FCC PAR|T15E PEAK
70 -8dB

FCC PART15E AV
50 i -6dB

MW

30
10
IJ1lil[![l 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Keading Antenna Cable Preamp Limit Over
level factor loss factor level level limit ERemark
MHz dBuV dB/m db dB dBuV/m dBuV/m dB
2200, 00C 7979 al. 94 .71 30,21 22,23 74, O 2. 23 Peak
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 109
115Lewel (dBuV/m) Date: 2019-12-26
110
80
FCC PART15E PEAK
70 o
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 110
11:Leve| (dBuVim) Date: 2019-12-26
110
a0
FCC PART15E PEAK
70 -8dB
4
2 FCIC PARTI5E AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Fregq Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10600, 000 26. 37 39,58 12,22 35,08 3.09 54. 00 -10.91 Average
10600, 000 38. 64 39,58 12,22 39,08 55, 36 74,00 -18. 64 Pezak
15900, 000 26,04 37,81 15,96 31,74 48,17 54, 00 -3, 83 Averagze
15900, 000 38. 503 37.91 15.96 31,74 60, 66 74,00 -13. 3 Feak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical

Data: 21
115Le*..nel (dBuVim) Date: 2018-12-25
110
80 1
FCC PAR|T15E PEAK
70 -6dB
RT15E AV

50

[ 6dB

30

2000. 3000. 4000.
Frequency (MHz)
Readinzg Antenna Cable Preamp
level factor loss factor level
dBuV dB/m dB dB  dBuV/m
24, 86 31,94 5.71 35,21 27, 3

5000. 6000
Limit Over
level limit Remark
dBu¥,/m dB
T 13. 30 Pea

Building A1, Changsha E

Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 111
115Lre'..rrel (dBuVim) Date: 2019-12-26
110
80
FCC PART15E PEAK
70
50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 112
11;Leve| (dBuVim) Date: 2019-12-26
110
g0
FCC PART15E PEAK
70 -8dB
4
2 FCIC PARTHSE AV
50 3 -6dB
30
10
GEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10600, 000 26,30 29,08 12,22 30, 08 3. 22 04,00 -10.78 Average
10600, 000 38,20 39,58 12,22 35,08 54, 92 74,00  -19.08 Peak
15900. 000  25.81 37.91 15.968  31.74  47.94 54,00 -6, 06 Average
15900. 000  37.89 37.91 15.96  31.74  @0.02 74.00 -13.98 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Horizontal
Data: 6
115Leve| (dBuVim) Date: 2019-12-24
110
a0
1
FCC PART15E PEAK
70 -8dB
FCC HART15E AV
EUM ! Mhm“'“mmr‘%
30
10
l""1l][ll] 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Limit Over
level factor loss level level limit Remark
MHz dBuV dB/m db dBuV/m dBuV/m db
2320, 000 (9. 08 a1, 96 2,71 51, 49 74, 00 V.49 Feak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 9
115Leve| (dBuV/m) Date: 2018-12-24
110
80
FCC PART15E PEAK
70
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 10
11=Le\rel (dBuV/m) Date: 2018-12-24
110
80
FCC PART15E PEAK
70 -EdB
4
2 FCEL PARTHSE AV
50 b -6dB
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Readinzg Antenna Cable Preamp Limit Over
level factor loss factor level level limit EHemark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

10640.000  25.84 3Y9.65 12.20 34.99 42,76 04.00 -11.24 Average
10640, 000  37.45  39.65 12.26 34.99 b54.37 74.00 -19.63 Peak
15960. 000 25.85 37.72 15.90 31.72 47.75 54.00 —0.25 Average
15900.000 37.81 37.72 15.90 31.72 59.71 74.00 -14.29 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Vertical
Data: 3
115Leve| (dBuVim) Date: 2019-12-24
110
80 1
FCC PARJ15E PEAK
70 -6dB
FCC HART15E AV
EUM s
30
10
01000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Limit Over
level factor loss level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
2320, 000 g33. 46 31. 96 2. 71 8a. 99 7400 11.99 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH64 5320MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 7
115Lne*.nel (dBuVim) Date: 2019-12-24
110
80
FCC PART15E PEAK
50
30
10
GEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 8
11‘Leve| (dBuVim) Date: 2019-12-24
110
90
FCC PART15E PEAK
70 -6dB
4
2 FClt PARTHSE AV
50 b -8B
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB  dBuV/m dBuV/m dB

10640, 000  20.00 39.60 1Z2.20 34.99 42,92 054.00 -11.08 Average
10640.000 38,70 39.65 12.26 34.99 53.62 74.00 -18.38 Peak
15960. 000 25.98 37.72 15.90 31.72 47.88 54.00 —-6.12 Average
15960. 000 38.62 37.72 15.90 31.72 60.52 74.00 -13.48 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 127
115Lne*..nel (dBuV/m) Date: 2019-12-25
110
80
1
FCCQ PART14E PEAK
70 -6dB
FCC PAR|T15E AV
50 6B
M il
30
10
U1UUU 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor lozs factor level level limit Remark
MHz dBuV dB/m dB db dBuV/m dBuV/m dB
2200, 000 77,90 32, 1 3. 83 39,585 80. 28 T B, 28 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 131
115Leve| (dBuV/m) Date: 20198-12-26
110
80
FCC PART15E PEAK
70
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 132
11:Leve| (dBuVim) Date: 2019-12-26
110
a0
FCC PART15E PEAK
70 6B
4
Z FCC PARTHSE AV
50 -6dB
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB./m dB dB dBuV/m dBuV/m dB
11000, 000 25,90 40,30 12.868 34. 20 44 68 a4, 00 -9, 32 Average
11000, 000 38,3 40,30 12,68 34. 20 57. 16 74. 00 -16, 84 Peak
16500, 000 25,97 3% 53 la.61 31. 45 49, B8 54, 00 -4 32 Average
16500, 000 38, 62 39,55 15,61 31,45 B2, 33 74,00 -11. 67 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 130
115Lne*..-'nel (dBuVim) Date: 2019-12-25
110
80
1
FCC PART1 QE PEAK
70 -6dB
FCC PAR|T15E AV
50 -6dB

30

NPT P e et i

10
I:1l]|][l 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
H500, D0C 20, 55 32, 11 b, 83 35, 585 q2, 93 el 2,95 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH100 5500MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 133
115Leve| (dBuVim) Date: 2019-12-26
110
80
FCC PART15E PEAK
70
50
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 134
11:Leve| (dBuVim) Date: 2019-12-26
110
20
FCC PART1SE PEAK
70 -6dB
4
2 FCC PARTHSE AV
50 1 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
11000, 000 24, 95 40,30 12.68 34,20 3.73 54,00  -10.27 Average
11000, 000  38.47 40,30 12,68  34.20  57.25 74.00 -16.75 Peak
16200, 000 23,83 o8, 23 15,61 a1, 43 49, 54 54,00 -4. 46 Average
18500, 000  38.77  39.55 15.81 31. 45 62. 48 74.00 -11.52 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 150
115Leve| (dBuV/m) Date: 2019-12-26
110
80 1
FCC PART15H PEAK
70 -6dB

FCC PART|ISE AV
50 [i_-6dB

MM

30
10
I'1"'IlJl.'ll.'l 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level fartor loss fartor level level limit Remar
MHz dBuV dB/m dB dB dBuV,/m dBuV/m dB
S50, 000 22,42 32,16 5, 92 35, 69 24, 81 T4, 0 10,81 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 145
115Leve| (dBuVim) Date: 2019-12-26
110
80
FCC PART15E PEAK
70
50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data; 146
11=Level (dBuV/m) Date: 2019-12-26
110
80
FCC PART15E PEAK
70 . -6dB
4
2 FCC PARTH5E AV
50 -6dB
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
11160, 000  26.08 40,17 12.90  34.06  45.09  54.00 -8.91 Average
11160, 000  38.27 40,17 12.90  34.086 a7, 28 74.00 -16.72 Peak
16740, 000 25,01 40,49 17.3 31. 33 51. 51 54,00 -2.49 Average
16740, 000 3 3 40,49 17.34  31.33 B4, 53 74. 00 -9.47 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 148
115Leve| (dBuVim) Date: 2019-12-26
110
90 1
FCC PART15H PEAK
70 -6dB
FCC F'AR'IJ‘N 5E AV
50 -6dB

T I 0 A

30
10
IJ1000 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freqg Keading Antenna Cable Limit Over
level factor loss level level limit Remar
MHz dBuV dB/m dB dBuV/m dBuV/m dB
5580, 000 80, 7 32,16 5, 92 828, 09 74,0 14. 09 Pes

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 168 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH116 5580MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 147
115Ln=."..fel {(dBuVim) Date: 2019-12-26
110
80
FCC PART15E PEAK
70 al
50
30
10
uﬁUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 148
11:Leve| (dBuVim) Date: 2018-12-26
110
90
FCC PART15E PEAK
70 | -6dB
4
2 FCC PARTISE AV
50 -6dB
30
10
BEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freqg Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB

11160. 000 26.57  40.17 12,90 34.06 45.28 54.00 —-5.42 Average
11160, 000  38.72  40.17 12.90 34.06 57.73 74.00 -16.27 Peak
16740.000 24,92 40.4% 17.3 31,33  5l.42 54,00 —2.58 Average
1o740.000  37.91 40.49 17.34 31.33 b4.41 74.00 —-9.59 Pezk

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal

Data: 140

115

Level (dBuVim)

Date: 2019-12-25

110

80

1
FCC PART15E HEAK

70

6dB

FCC PART1HE AV

50

6dB

30

MW

10
01000 2000, 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remar
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
2700, 000 78,54 32,26 B, 02 35, 84 20, 93 e B, 93 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 143
115LE'JE| (dBuV/m) Date: 2019-12-26
110
80
FCC PART15E PEAK
70
50
30
10
GEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 144
11;Leve| (dBuV/m) Date: 2019-12-26
110
a0
FCC PART15E PEAK
70 4 -8dB
< FCC PARTY5E AV
50 6B
30
10
EEUUU?UUU. 9000. 11000. 13000. 15000 18000
Frequency (MHz)
Freg Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11400, 000 25. 53 39.98 13.22 33. 84 44, 89 54, 00 -9.11 Average
11400, 000 37.3 39.98 13.22 33. 84 hB. 66 74. 00 -17. 3 Peak
17100, 000 21. 82 2.21 18,59 31. 14 51. 48 54, 00 -2.52 Average
17100, 000 36.61 2.21 18.59 31. 14 66, 27 74. 00 .73 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 137
115Le*..-'nel (dBuVim) Date: 2019-12-25
110
80
FCC PART15E REAK
70 6dB
FCC PART1 LEAV
50 6dB

T

30

10

01000 2000, 3000. 4000. 5000, 6000

Frequency (MHz)
Freq Reading Antenna Cable Pream Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
5700, 000 T4, 40 32,26 6, 02 30, 84 .29 i 3. 29 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH140 5700MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 141
115Lewal (dBuVim) Date: 2019-12-26
110
80
FCC PART15E PEAK
50
30
10
UEUUU?UUU. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 142
11‘Leve| (dBuV/m) Date: 2019-12-26
110
80
FCC PART15E PEAK
70 4-6dB
- FCC PARTASE AV
50 -AdB
30
10
BEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11400. 000  23.88  39.98 13.22 33.84 3.22 54,00  -10.78 Average
11400. 000  37.12 39.98 13.22 33.84 56. 48 74.00 -17.52 Peak
17100, 000  21.82 42,21 18,49 31.14 51.48  54.00 -2.52 Average
17100, 000  37.53 42,21 18. 59 31.14 67.19 74, 00 -6.81 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 10

130LEVE| (dBuVim) Date: 2019-12-27

120

100

1
80 FCC PART15E Pkm{
60

FCC PART158 AV

HdB

4EMM

20
I"=1l]|:l|:l 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
o745, 000 84,08 32.30 6.06  35.97 86.47  74.00 12. 47 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 3
11=Level (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 4
1 cLevel (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
70 46dB
2
FCC PARTHSE AV
50 -adB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11490. 000 25 34 39.91 13.35 33.76 44. 84 54. 00 -9.16 Average
11490. 000 38. 97 39.91 13.35 33.76 h8. 47 74.00 -15.53 Peak
17235, 000 21.53 43,17 17.74 3l. 06 ol. 38 54. 00 -2.62 Average
17235. 000 36.75 43.17 17.74 31. 06 66. 60 74. 00 =7.40 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 179 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical

Data: 7

130

Level (dBuVim)

Date: 2019-12-27

120

100

80

1

FCC PART15E FkAK

60

FCC PARTI5l AV

dB

'I.
40Mu L"""J

20
Eﬂlﬂﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
5745, 000 §2.30 32.30 6.06  35.97 84.69  74.00 10. 69 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH149 5745MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 1
11‘Leve| (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ecovpo  ReportNo: EC1911039RF05
Data: 2
11 cLevel (dBuVim) Date: 2019-12-27
110
20

FCC PART15E PEAK

70 #6dB
2
FCC PARTH .lqE AV
50 5dB
30
10
60007000. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Readinz Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

11490.000 25.50 39.91 13.35% 33.76 45.0> 54.00 —-8.95 Average
11490. 000 38.04 39.91 13.35 33.76 57.54 74.00 -16.46 Peak
17235.000 21.75 43.17 17.74 31.06 5l.60 54.00 -2.40 Average
17235.000 36.19 43.17 17.74 31.06 66.04 74.00 —-7.96 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 15
13{]Lmnal (dBuVim) Date: 2019-12-27
120
100
80 FCG PARTI5E PE]L\K
-HAE
60

FCC PART15H|AV

HB

4UM b

20
l]1{]{]{] 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freqg Reading Antenna Cable Limit Over
level factor loss level level limit Remark
MHz dBuV dB/m dB dBuV/m dBuV/m dB
785,000  84.34 32,33 6. 09 86. 73 74,00 12. 73 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 11
11‘LEVE| (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 12
1 1ﬂLeveI (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
70 de
2 FCC PARTHSE AV
50 : HdB
30
10
60007000. S000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
11570.000 25.68 39.84 13.55 33.69 45,38 54.00 -8.62 Average
11570.000 38.00 39.84 13.55 33.69 57.70 74.00 -16.30 Peak
17355. 000 20.80 44.02 16.99  30.99 50.82  54.00 -3.18 Average
17355.000 35,05 44,02 16.99  30.99 65.07 74.00 -8.93 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|1GHz~6GHz Polarization : Vertical
Data: 16
Level (dBuVim) Date: 2019-12-27
130
120
100
80 FCC PART15E PEAK
-GdE
60 FCC PART15EAV
-HHE
Lrapey
MWWW
20
ﬁ1l]l]l] 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m db
o785.000 76,11 32,33 6.09  36.03 T8.00  74.00 4,50 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH157 5785MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 13
11:LEVE| (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
70
50
30
10
Eﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 14
1 cLevel (dBuVim) Date: 2019-12-27
110
90|
FCC PART15E PEAK
70 QFdE
2 FCC PARTASE AV
50 $dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
11570.000 25.85 39.84 13.55 33.69 45.55 54.00 -R8.45 Average
11570, 000  38.14 39.84 13.55 33.69 57.84 74.00 -16.16 Peak
17355, 000 20.84 44. 02 16.99 30.99 50.86  5H4.00 -3.14 Average
17355. 000 35.03 44 02 16.99 30.99 65.05 74.00 —-8.95 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 26
13I]Lne'v..'el (dBuVim) Date: 2019-12-27
120
100
1
80 FCC PARTI5E FE#I;:r
-6
60 FCC PART15E[RV
-BlHE

mM b

20
E1I.'I{I{I 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
5825. 000 83. 48 32. 36 6.12 36. 10 85. 86 74. 00 11. 86 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 17
11:Leve| (dBuV/m) Date: 2019-12-27
110
90
FCC PART15E PEAK
70
50
30
10
EED{ID 7000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 18
1 :Level (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
70 -§dB
2
FCC PARTHASE AV
50 -HdB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11650, 000 27. 85 39.78 13.76 33.61 47. 78 54. 00 -6, 22 Average
11650, 000 39, 52 39.78 13.76 33. 61 09. 45 74.00 -14. 55 Peak
17475, 000 20. 91 44 87 16.25 30.92 51.11 54.00 -2.89 Average
17475, 000 35,17 44 87 16.25 30.92 65. 37 74. 00 —-8.63 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%

Frequencey Range|(1GHz~6GHz

Polarization :

Vertical

Data: 23
13uLm..'EI (dBuVim) Date: 2019-12-27
120
100
1
80 FCC PARTI5E F'Eﬁlfr
5
60

FCC PARTI5E ll"v."

EHE

4UMM

20
E1£I£HJ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
0825, 000  84.91 32.36 6.12 36. 10  §7.29 74,00 13.29 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11a CH165 5825MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 19
11:LEVE| (dBuVim) Date: 2019-12-27
110
90
FCC PART15E PEAK
70
50
30
10
“Eﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887

Page 193 of 551



cH

ECLOUD Report No.: EC1911039RF05
Data: 20
1 cLevel (dBuVim) Date: 2019-12-27
110
S0
FCC PART15E PEAK
70 -6dB
2
FCC PARTHSE AV
50 _4dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
11650. 000 26. 74 39.78 13.76 33.61 46. 67 54. 00 =7.33 Average
11650. 000 39.12 39.78 13.76 33.61 59. 05 74.00 -14.95 Peak
17475, 000 20. 86 44, 87 16, 25 30,92 al. 06 a4, 00 -2.94 Average
17475. 000 35. 30 44 87 16. 25 30. 92 65. 50 74. 00 -8.50 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 271

11‘Leve| (dBuVim) Date: 2019-12-22

110

90

FCC F'JRT1 5E PEAK
70 -6dB

-6dB

Mw

FC{} PART15E AV
[

30
10
ﬁ1ﬂﬂl.'l 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥V dB/m dB dB  dBuV/m dBuV/m dB

5180.000 B4.49 31.84 5.68 35.01 B87.00 74.00 13.00 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 264
11=Level (dBuV/m) Date: 2019-12-22
110
90
FCC PART15E PEAK
50
30
10
uﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 265
1 cLevel (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
a4
2 CC PARTHSE AV
50 -8B
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360. 000 28.75 39.15 11.90 35.61 44.19 54. 00 -0.81 Average
10360, 000 41. 56 39.15 11.90 35.61 57.00 74.00 -17.00 Peak
15540, 000 26, 92 39.03 16,34  31.88 50, 41 54. 00 -3.59 Average
15540, 000 38. 85 39.03 16.34  31.88 62, 34 74.00 -11.66 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 268

11:Leve| (dBuV/m) Date: 2019-12-22

110

90 1

FCC PART15E PEAK

70 -6dB
FCH PART15E AV
50 | -6dB

IR R S

30
10
B1I]I]ﬂ 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

5180.000 85.30 31.84 5.68 35.01 8Y.81 74.00 13.81 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH36 5180MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 262
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
50
30
10
ﬁﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 263
1" cLevel (dBuV/m) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
[
2
FCC PARTISE AV
50 ] 6dB
30
10
60007000. 5000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
10360. 000 28.62 39.15 11.90 35.61 44. 06  54.00 -9.94 Average
10360. 000 42.76  39.15 11.90 35.61 58.20 T74.00 —15.80 Peak
15540. 000 26.61 39.03 16.34 31.88 50.10  54.00 -3.90 Average
15540. 000 40.14 39.03 16.34 31.88 63.63 T4.00 -10.37 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 277

11:LEVE| (dBuVim) Date: 2019-12-22

110

90

1

FCC FPIhTﬁE PEAK
70 -5dB

FCO| PART15E AV
50 BdE

MW

30
10
G1l.'I[I{I 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

5200.000 79.81 31.86 5.70 35.04 B82.33 74.00 8.33 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 272
11=Level (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -
50
30
10
ﬂﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 273
11 s Level (dBuV/m) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 6B
|
2 FCC PARTISE AV
50 . 6B
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB dBuV/m dBuV/m dB

10400.000 29.60 39.22 11.95 35.52 45.26 54.00 -8.74 Average
10400.000 41.79 39.22 11.96 35.92 07.4> 74.00 -16.55 Peak
15600.000 26.26 38.84 16.28 31.86 49.52 54.00 -4.48 Average
15600.000 39.68 38.84 16.28 31.86 62.94 74.00 -11.06 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 276

11=LEVE| (dBuVim) Date: 2019-12-22

110

90 1

FCC F'JLTﬁE PEAK

70 | -6dB
FCJ.\F'ARTﬁE AV
50 [ \ -6dB

bl Bt e

30
10
ﬁ1£I{I{I 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB

0200.000 85.84 31.86 5.70 350.04 8B8.36 74.00 14. 36 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH40 5200MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 274
11‘LEVE| (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 o
50
30
10
l]EI]l]’I]i'I]l]’I]. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 275
1" sLevel (dBuV/im) Date: 2019-12-22
110
80
FCC PART15E PEAK
70 -6dB
F:
2 FCC PARTHSE AV
50 1 6dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10400, 000  29.68 39,22 11.96  35.52 45,34 od. 00 —8.66 Average
10400. 000  41.57 39.22 11.96  35.52  b7.23 74.00 -16.77 Peak
15600, 000 26.86  38.84 16.28  31.86  50.12 od. 00 -3.88 Average
15600. 000 40.26  38.84 16.28 31.86  63.52 74.00 -10.48 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 284

11‘Leve| (dBuVim) Date: 2019-12-22
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FCC F'AJ!T15E PEAK
70 -6dB

FCC|PART15E AV
50 -6dB

T e i s

30
10
I]1l]I]i] 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0240.000 79.92 31.89 5.70 35.11 B2, 40 74.00 8.40 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 280
11‘Leve| (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 —
50
30
10
GEI]I]I]?{I{I{I. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 281
1 s Level (dBuVim) Date: 2019-12-22
110
90
FCC PART15E PEAK
70 -6dB
a
2 FCC PARTHSE AV
50 ] _8dB
30
10
60007000. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MH=z dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480. 000 28. 65 39.36 12.07 35.34 44.74 54. 00 -9, 26 Average
10480. 000 37.85 39.36 12.07 35.34 53.94 74.00 -20.06 Peak
15720. 000 26. 59 38.47 16.15 31.81 49. 40 54. 00 -4, 60 Average
15720. 000 39, 83 28.47 16.15  31.81 62, 64 74,00 -11.36 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850

www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 287

11:Leve| (dBuVim) Date: 2019-12-22
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FCC FALT15E PEAK
70 -8dB

FCC|PART1SE AV
50 -8dB

30
10
I‘j1w|.'lw|le|Zl 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

0240.000 B85.41 31.89 5.70 35.11 87.89 74.00 13.89 Peak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH48 5240MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 278
11‘LEVE| (dBuVim) Date: 2019-12-22
110
90
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70
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ﬂﬁﬂﬂﬂ?ﬂﬂﬂ. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05

Data: 279
1 Level (dBuVim) Date: 2019-12-22
110
a0
FCC PART15E PEAK
70 -6dB
i
2 FCC PARTISE AV
50 ] 6dB
30
10
60007000, 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10480, 000 27. 64 39.36 12.07 35,34 43.73 54,00 -10.27 Average
10480. 000 40. 86 39.36 12.07 35.34 56.095 74.00 -17.05 Peak
15720, 000 26. 89 38.47 16.15 31.81 49,70 h4. 00 -4, 30 Average
15720, 000 40. 62 38.47 16.15 31.81 63. 43 74.00 -10.57 Peak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD

Report No.: EC1911039RF05

Test Mode :

802.11 n HT20 CH52 5260MHz

Temperature : 21~237C

Test Engineer :

Jack Liu

Relative Humidity : |63~65%

Frequencey Range|(1GHz~6GHz

Polarization :

Horizontal

Data: 58

115

Level (dBuVim)

Date: 2019-12-25

110
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FCC PARTI5E PEAK

70

-8dB

FCC|PART15E AV

50

-6dB

30

PSR IR S, wectat b

2000. 3000.
Freque
Reading Antenna Cable Pr
level factor loss fa
dBuV dB/m dB

4000. 5000. 6000
ncy (MHz)
camp Limit Over
ctor level level limit Remark
dB  dBuV/m dBuV/m dB
14 81.63 FES 7.63 Pea

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 55
115LEVEI (dBuVim) Date: 2019-12-24
110
80
FCC PART15E PEAK
50
30
10
EEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data; 56
11:Leve| (dBuVim) Date: 2019-12-24
110
90
FCC PART15E PEAK
70 -6dB
4
2 FCC PARTHSE AV
50 -6dB
30
10
UEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
10520, 000 20, 84 39.44 12,12 30,26 42,14 o4, 00 -11. 86 Average
10520, 000 38.93 39.44 12,12 35.26  H5.23 74. 00 -18. 77 Peak
15780, 000 26, a0 38,28 16,09 31.79 49, 08 a4, 00 -4, 92 Average
15780, 000 39,33 38.28 16.09 31.79 61.91 74. 00 -12. 09 Pezak

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 58
115Leve| (dBuVim) Date: 2019-12-25
110
80
FCC PART15E PEAK
70 -8dB
FCC|PART15E AV
50 6B
M [
30
10
E‘IUUU 2000. 3000. 4000. 5000 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m dB
a2e80. 00 2. 04 21,891 2. 71 35,14 8a. b2 R 11. 32 Feak

Building A1, Changsha E

Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH52 5260MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 57
115Lm.rel (dBuVim) Date: 2019-12-24
110
80
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50
30
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Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 60
11:Leve| (dBuVim) Date: 2019-12-24
110
80
FCC PART15E PEAK
70 -8dB
4
2 FCC PARTH5E AV
50 -6dB
30
10
UEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB
10520, 000 26. 20 39.44 12,12 35,26 42. 50 54. 00 -11. 50 Average
10520, 000 39.12 39.44 12,12 35. 26 hh, 42 74,00 -18. 58 Peak
12780, 000 26, B0 38,28 16,09 31, 7% 49, 18 a4, 00 -4, 82 Average
15780, 000 39. 64 38.28 16.09 31. 79 62. 22 74,00 -11. 78 Pezk

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Horizontal
Data: 61
115Lne*..nel (dBuV/m) Date: 2019-12-25
110
80 1

FCC PAR|T15E PEAK
70 -6dB

FCC BART15E AV
50 -6dB

MW

30
10
B‘IUUU 2000. 3000. 4000. 5000. 6000
Frequency (MHz)
Freq Reading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
3300, 001 84,23 31.94  5.71 33,21 86,67 ] 12. 87 Fea
Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887
Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887

FCC ID : 2ACML-201850
www.hn-ecloud.com
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Horizontal
Data: 64
115Leve| (dBuV/m) Date: 2019-12-24
110
80
FCC PART15E PEAK
70
30
30
10
BEUUU?UUU. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Data: 65
11;Leve| (dBuVim) Date: 2019-12-24
110
a0
FCC PART15E PEAK
70 -6dB
4
2 FCIC PARTHSE AV
50 4 -6dB
30
10
GEUUU?UUU. 9000. 11000. 13000. 15000. 18000
Frequency (MHz)
Freq Beading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Eemark
MHz dBu¥ dB/m dB dB dBuV/m dBuV/m dB
10600, 000 25.74 39,58 12,22 35.08 42. 46 a4. 00 -11. 54 Average
10600, 000 38,17 39,58 12,22 35.08 a4. 89 74.00 -19.11 Pezk
15900, 000 25.79 37.91 15.96 31. 74 47. 92 a4. 00 —-6. 08 Average
15900, 000 38. 54 37.91 15.96 31. 74 60. 67 74.00 -13. 33 Pezk

Note: Emission was scanned up to 40GHz; No emissions were detected above the noise floor which was at

least 20dB below the specification limit.

Building A1, Changsha E Center, No. 18 Xiangtai Avenue, Tel.:+86-731-89634887

Liuyang Economic and Technological Development Zone, Hunan, P.R.C Fax.: +86-731-89634887
FCC ID : 2ACML-201850
www.hn-ecloud.com

Page 221 of 551



ch

ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|(1GHz~6GHz Polarization : Vertical
Data: 66
115Leve| (dBuVim) Date: 2019-12-25
110
80 1
FCC PAR|T15E PEAK
70 -6dB
FCC HART‘I 5E AV
50 | -6dB

L«Ar-'wwm

st

30

10

U1UUU 2000. 3000. 4000. 5000. 6000

Frequency (MHz)
Freq RBeading Antenna Cable Preamp Limit Over
level factor loss factor level level limit Remark
MHz dBuV dB/m dB dB  dBuV/m dBuV/m dB
a300, 00¢ 23,47 31,94 3. 71 30,21 20,91 T4 0 11.91 PFeak

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,

Liuyang Economic and Technological Development Zone, Hunan, P.R.C
FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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ECLOUD Report No.: EC1911039RF05
Test Mode : 802.11 n HT20 CH60 5300MHz Temperature : 21~237C
Test Engineer : Jack Liu Relative Humidity : |63~65%
Frequencey Range|6GHz~18GHz Polarization : Vertical
Data: 62
115Leve| (dBuVim) Date: 2019-12-24
110
80
FCC PART15E PEAK
70 —
50
30
10
nﬁﬂﬂﬂ?ﬂﬂﬂ. 8000. 11000. 13000. 15000. 18000
Frequency (MHz)

Building A1, Changsha E Center, No. 18 Xiangtai Avenue,
Liuyang Economic and Technological Development Zone, Hunan, P.R.C

FCC ID : 2ACML-201850
www.hn-ecloud.com

Tel.:+86-731-89634887
Fax.: +86-731-89634887
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